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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Passed

5.1.2 PEAK OUTPUT POWER
RESULT: Passed

5.1.3 20DB BANDWIDTH
RESULT: Passed

5.1.4 99% BANDWIDTH
RESULT: Passed

5.1.5 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100KHzZ BANDWIDTH
RESULT: Passed

5.1.6 SPURIOUS EMISSION
RESULT: Passed

517 FREQUENCY SEPARATION
RESULT: Passed

5.1.8 NUMBER OF HOPPING FREQUENCY
RESULT: Passed

5.1.9 TIME OF OCCUPANCY
RESULT: Passed

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Passed
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the
following appendix:
Appendix 1: Test Result

2. Test Sites

2.1 Test Facilities

Shenzhen Accurate Technology Co., Ltd.

F1, Bldg. A, Changyuan New Meterial Port, Keyuan Rd., Science & Industry Park Nanshan
District, Shenzhen 518057, P.R. China

FCC Registration No.: 752051
Test site Industry Canada No.: 5077A

The tests at the test site have been conducted under the supervision of a TUV
engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

K'.nd of Manufacturer Type S/IN Callbrgted
Equipment until

Spurious emission and Radiated emission
Spectrum Analyzer Agilent E7405A MY45115511 | 2014-01-07
Test Receiver Rohde & Schwarz ESCS30 100307 2014-01-07
Bilog Antenna Schwarzbeck VULB9163 9163-323 2014-01-07
Loop Antenna Schwarzbeck FMzZB1516 1516131 2014-01-07
Horn Antenna Schwarzbeck BBHA9120D 9120D-655 2014-01-07
50 Coaxial Switch Anritsu Corp MP59B 6200506474 | 2014-01-07
Pre-Amplifier Rohde & Schwarz 23'6;)11835 3791 2014-01-07
Radio Test Suite
Receiver Rohde & Schwarz ESPI 100396/003 | 2014-01-07
Conducted Emission
Test Receiver Rohde & Schwarz ESCS30 100307 2014-01-07
Artificial Mains| schwarzbeck NLSK8126 8126431 2014-01-07
Network
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology)
or where calibration is performed in other countries, to equivalent nationally recognized
standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on
a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted
emissions measurements are +3dB.

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix1 of
this report and delivered to the applicant. A copy has been retained in the TUV Rheinland
(Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Shenzhen Accurate Technology Co., Ltd. test facility located at F1, Bldg. A, Changyuan
New Meterial Port, Keyuan Rd., Science & Industry Park Nanshan District, Shenzhen 518057,
P.R. China is listed on the US Federal Communications Commission list of facilities approved
to perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUT is clock radio with Bluetooth technique.
For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Rating of EUT

Kind of Equipment:

Clock Radio with Bluetooth

Type Designation:

NS-CLBT02

FCCID

Z5YNS-CLBTO02

IC

10828A-CLBT02

Table 3: Technical Specification of EUT

Technical Specification Value

Operating Frequency band 2402 — 2480 MHz

Channel separation 1MHz

Extreme Temperature Range | -20°C to +55°C

Operation Voltage DC5.4V via AC/DC Adapter

Modulation

GFSK, 8DPSK, 71/ 4DQPSK

Antenna Type

Internal Antenna, Non-User Replaceable

Antenna Gain

0dBi

RF Output Power

0.0031W (4.92dBm)
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Table 4: Frequency hopping information

Technical Specification Description

Hereby we declare that the maximum frequency of this
device is: 2402-2480MHz. This is according the
Bluetooth Core Specification V2.1+EDR for devices
which will be operated in the USA. This was checked
during the Bluetooth Qualification tests (Test Case:
TRM/CA/04-E).

Example of a 79 hopping sequence in data mode:

Hopping Range

33,04,21,44,23,42,53,46,55,48,40,59,72,29,76,31,08,73,
07,75,09,45,60,39,58,13,47,11,77,52,35,50,65,54,67,56,
69,62,71,64, 7,25,27,66,57,70,74,61,78,63,10,41,05,43,
15,44,64,68,02,70,06,01,51,03,55,05,03,66,53,49,36,47,
The input bandwidth of the receiver is 1IMHz. In every
connection one Bluetooth device is the master and the
other one is the slave. The master determines the
hopping sequence. The slave follows this sequence.
Both devices shift between RX and TX time slot
according to the clock of the master.

Hopping Sequence

Additionally the type of connection is set up at the
beginning of the connection. The master adapts its
hopping frequency and its TX/RX timing according to the
packet type of the connection. Also the slave of the
connection will use these settings.

Receiver input bandwidth

Repeating of a packer has no influence on the hopping
sequence. The hopping sequence generated by the
master of the connection will be followed in any case.

That means a repeated packet will not be send on the
same frequency, it is send on the next frequency of the
hopping sequence.

3.3 Independent Operation Modes

The basic operation modes are:
A. BT Transmitting

1. Low channel

2. Middle channel

3. High channel

BT Receiving

FM

Playing from AUX

Standby

Off

nmoow
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3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label

- Technical Description
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level. The
test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according
to the procedures in ANSI C63.4: 2003.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested with following accessories

Description Manufacturer Type Rating
Input:100-240Vac,
AC/DC Adapter HNA054110U 50-60Hz, 0.3A
output: 5.4Vdc, 1.1A
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4.4 Countermeasures to achieve EMC Compliance
The test sample which has been tested contained the noise suppression parts as described in

the Constructional Data Form or the Technical Construction File. No additional measures were
employed to achieve compliance.

4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test

Ant. Tower

1-4m

EUT& 3m
Support Unj

Turn Tahle

Ground Plane

Test Receiver

N

B oa
o 4a
&4
Pa
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Diagram of Measurement Equipment Configuration for Mains Conduction Measurement

EUT &
Support stand
LISN
&0cI
|
Ground plane
Testreceive | |__|L—
S

Diagram of Measurement Equipment Configuration for Conducted Transmitter
Measurement

RF Cable
Test

Receiver EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Passed
Test date : 2013-02-02
Test standard : FCC Part 15.247(b)(4) and Part 15.203
RSS-Gen 7.1.4
Limit : the use of antennas with directional gains that do

not exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional gain
of antenna is 0dBi, and the antenna connector is designed with permanent attachment and no
consideration of replacement. Therefore the EUT is considered sufficient to comply with the
provision.

Refer to EUT photo for details.
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5.1.2 Peak Output Power

RESULT:

Test date
Test standard

Basic standard
Limit
Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2013-02-02

FCC Part 15.247(b)(1)
RSS-210 A8.4 (2)
ANSI C63.4: 2003
0.125 Watt

Shielded room

Low/ Middle/ High
A

22°C

53%

101 kPa

Passed

Table 5: Test result of Peak Output Power, GFSK mod  ulation
Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 4.34 0.00272 0.125
Middle Channel 2441 4.77 0.00300 0.125
High Channel 2480 4.92 0.00310 0.125
Remark: RBW is 1MHz
Table 6: Test result of Peak Output Power, 8DPSK mo  dulation
Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 3.88 0.00244 0.125
Middle Channel 2441 4.22 0.00264 0.125
High Channel 2480 4.37 0.00274 0.125

Remark: RBW is 3MHz
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5.1.3 20dB Bandwidth

RESULT: Passed

Date of testing : 2013-02-02

Test standard : FCC Part 15.247(a)(1)
RSS-210 A8.1 (a)

Basic standard : ANSI C63.4: 2003

Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 22°C

Relative humidity : 52%

Atmospheric pressure : 101 kPa

Table 7: Test result of 20dB Bandwidth, GFSK modula  tion

Channel ZOdB Limit
Channel Frequency Bandwidth (MHz) Result
(MHz) (kHz2)
Low Channel 2402 918 / Pass
Mid Channel 2441 910 / Pass
High Channel 2480 912 / Pass

Table 8: Test result of 20dB Bandwidth, 8DPSK modul ation

Channel ZOdB Limit
Channel Frequency Bandwidth (MH2) Result
(MH2z) (kHz)
Low Channel 2402 1206 / Pass
Mid Channel 2441 1118 / Pass
High Channel 2480 1118 / Pass
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5.1.4 99% Bandwidth

RESULT: Passed
Date of testing : 2013-02-02

Test standard : RSS-Gen clause 4.6.1
Basic standard : ANSI C63.4: 2003
Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 22°C

Relative humidity : 52%

Atmospheric pressure : 101 kPa

Table 9: Test result of 99% Bandwidth, GFSK Modulat ion

Channel 99% Limit
Channel Frequency Bandwidth (MH2) Result
(MHz) (kHz2)
Low Channel 2402 930 / Pass
Mid Channel 2441 930 / Pass
High Channel 2480 930 / Pass

Table 10: Test result of 99% Bandwidth, 8DPSK Modul ation

Channel 99% Limit
Channel Frequency Bandwidth (MHz) Result
(MHz) (kHz)
Low Channel 2402 1206 / Pass
Mid Channel 2441 1206 / Pass
High Channel 2480 1206 / Pass
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5.1.5 Conducted spurious emissions measured in 100k Hz
Bandwidth

RESULT: Passed
Date of testing : 2013-02-02
Test standard : FCC part 15.247(d)
RSS-210 A8.5
Basic standard : ANSI C63.4: 2003
Limit : 20dB (below that in the 100kHz bandwidth within

the band that contains the highest level of the
desired power);

In addition, radiated emissions which fall in the
restricted bands, must also comply with the radiated
emission limits specified in 15.209(a)

Kind of test site : Shield room
Test setup

Test Channel : Low/ High
Operation mode : A

Ambient temperature : 22°C
Relative humidity : 52%
Atmospheric pressure : 101 kPa

All emissions are more than 20dB below fundamental, details refer to following test plot, and
compliance is achived as well.
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modulation
Low Channel, below 1GHz
= Agilenf  16:36:34 Feb 2, 2013

Ref 10 dBm #Atten 20 dB

Start 30 MHz
#Res BW 100 kHz #VBW 300 kHz

Marker Trace X Axis
1 1) 579.1 MHz

Low Channel, above 1GHz
- Agilenf  16:35:10 Feb 2, 2013

Ref 10 dBm #Atten 20 dB

Start 1 GHz
#Res BW 100 kHz
Marker

#VBW 300 kHz

X Axis
2.395 GHz
2.972 GHz
4.800 GHz

14.611 GHz

Test Plot of 100kHz Bandwidth of Frequency Band Edg

e, GFSK

Mkrl 579.1 MHz
-55.67 dBm

Stop 1 GHz

#Sweep 2.5 s (999 pts)

Amplitude
-55.67 dBm

Amplitude
4.222 dBm
-54.08 dBm
-47.99 dBm
-54.01 dBm

Mkrl 2.395 GHz
4.222 dBm

Stop 25 GHz
#Sweep 2.5 s (999 pts)
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Low Channel, Band Edge

@ RBW 100 kHz
VBW 300 kHz

Ref 20 dBm Att 50 dB SWI 10 ns

Marker 4 [T1 ]
-41.21 dBm
2.329716000 GHz

20

-10

Marker| 1 [T1
4] 44 dBnr
21 402256000 GH;

HIE
Xl
T2

-0

Marker| 2 [T1 1'
-43] 15 dBr

— 10

SYUUUUPUU G
Marker| 3 [T1
-42]20 dBj

21 374356p00 GH.

— 30

|- 40

— 50

— 70

-80

Start 2.31 Gz 9.3 MHz/

Date: 2.FEB.2013 15:36:01

Middle Channel, below 1GHz

= Agilent  16:37:32 Feb 2, 2013

Ref 10 dBm #Atten 20 dB

Start 30 MHz
#Res BW 100 kHz #VBW 300 kHz

Marker Trace Type X Axis
1 @ Freq 726.9 MHz

Stop 2.403 Gz

Mkrl 726.9 MHz
-55.19 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-55.19 dBm
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Middle Channel, above 1GHz

= Agilent  16:40:29 Feb 2, 2013

Ref 10 dBm #Atten 20 dB

Start 1 GHz
#Res BW 100 kHz #VBW 300 kHz

Marker Trace X Axis
1 @ 2.443 GHz

2 (1) 2.972 GHz
3 @ 4.872 GHz
4 (1) 23.942 GHz

High Channel, below 1GHz

% Agilenf  16:41:50 Feb 2, 2013

Ref 10 dBm #Atten 20 dB

Start 30 MHz
#Res BW 100 kHz #VBW 300 kHz

Marker Trace Type X Axis
1 1) Freq 696.8 MHz

Amplitude
4.796 dBm
-53.91 dBm
-43.24 dBm
-54.34 dBm

Amplitude
-55.36 dBm

Mkrl 2.443 GHz
4.796 dBm

Stop 25 GHz

#Sweep 2.5 s (999 pts)

Mkrl 696.8 MHz
-55.36 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)
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High Channel, above 1GHz

= Agilent  16:45:08 Feb 2, 2013

Ref 10 dBm

Start 1 GHz
#Res BW 100 kHz

Marker Trace
1 (€]
2 (€]
3 (€]
4 (€]

High Channel, Band Edge

®

Ref 20 dBm

#Atten 20 dB

#VBW 300 kHz

X Axis
2.491 GHz
2.900 GHz
4.968 GHz

24.928 GHz

RBW 100 kHz
VBW 300 kHz
Att 50 dB SWI 2.5 ns

Mkrl 2.491 GHz
4.971 dBm

Stop 25 GHz

#Sweep 2.5 s (999 pts)

Amplitude
4.971 dBm
-54.74 dBm
-46.37 dBm
-53.57 dBm

Marker 4 [T1 ]
-42.35
2. 496430000

dBmr
GHz

Marker| 1 [T1
5] 04
2l 479966000

dBmr
GH

Marker| 2 [T1
-44(42

dBm

4 UOPDUU
Marker| 3 [T1
-42168

dBm

21 486476000

GHz

— 60

— 70

-80

Start 2.479 GHz

2.1 MHz/

Date: 2.FEB.2013 15:39:43

Stop 2.5 Gz
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Low Channel, below 1GHz
= Agilenf  17:06:44 Feb 2, 2013

Ref 10 dBm #Atten 20 dB

Start 30 MHz
#Res BW 100 kHz #VBW 300 kHz

Marker Trace Type X Axis
1 1) Freq 519.9 MHz

Low Channel, above 1GHz
- Agilenf  17:03:53 Feb 2, 2013

Ref 10 dBm #Atten 20 dB

Start 1 GHz
#Res BW 100 kHz #VBW 300 kHz

Marker Trace X Axis
1 @ 2.395 GHz

(1) 2.948 GHz
(1) 4.800 GHz
(1) 21.850 GHz

2
3
4

Test Plot of 100kHz Bandwidth of Frequency Band Edg

e, 8DPSK

Mkrl 519.9 MHz
-55.18 dBm

Stop 1 GHz

#Sweep 2.5 s (999 pts)

Amplitude
-55.18 dBm

Amplitude
2.962 dBm
-54.91 dBm
-50.41 dBm
-55.52 dBm

Mkrl 2.395 GHz
2.962 dBm

Stop 25 GHz

#Sweep 2.5 s (999 pts)
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Low Channel, Band Edge

@ RBW 100 kHz Marker 4 [T1 ]
VBW 300 kHz -41.55 dBn
Ref 20 dBm Att 50 dB SWI 10 ns 2.321904000 GHz
20 Marker| 1 [T1
3/ 16 dBn
10 2| 402256000 GH
Marker| 2 [T1 1
L PK -44)24 dBr
IVAXH|

-0

390000000 G
Marker| 3 [T1

-42)53 dBfy
368218000 GHy

N

—- 30

— 70

-80

Start 2.31 G 9.3 Miz/ Stop 2.403 Gz

Date: 2.FEB.2013 15:32:24

Middle Channel, below 1GHz

= Agilenf  16:53:14 Feb 2, 2013 R T

Mkrl 429.5 MHz
Ref 10 dBm #Atten 20 dB -55.16 dBm

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts)

Marker Trace Type X Axis Amplitude
1 @ Freq 429.5 MHz -55.16 dBm
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Middle Channel, above 1GHz

- Agilenf  16:56:19 Feb 2, 2013

#Atten 20 dB

Ref 10 dBm

Start 1 GHz
#Res BW 100 kHz

Marker Trace
1 @ 2.443 GHz

(1) 2.948 GHz
(1) 4.872 GHz
&) 14.876 GHz

#VBW 300 kHz
X Axis

2
3
4

High Channel, below 1GHz
= Agilent  16:52:03 Feb 2, 2013

#Atten 20 dB

Start 30 MHz
#Res BW 100 kHz

Marker Trace Type X Axis
1 1) Freq 883.4 MHz

#VBW 300 kHz

Mkrl 2.443 GHz
3.381 dBm

Stop 25 GHz
#Sweep 2.5 s (999 pts)

Amplitude
3.381 dBm

-54.09 dBm
-48.21 dBm
-54.02 dBm

Mkrl 883.4 MHz
-54.65 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-54.65 dBm
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High Channel, above 1GHz

= Agilent  16:49:26 Feb 2, 2013 R T

Mkrl 2.491 GHz
Ref 10 dBm #Atten 20 dB 3.505 dBm

Start 1 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts)

Marker Trace X Axis Amplitude
1 (1) 2.491 GHz 3.505 dBm
2 1) 2.948 GHz -53.62 dBm
] 1) 4.968 GHz -50.41 dBm
4 (1) 14.515 GHz -54.08 dBm

High Channel, Band Edge

@ RBW 100 kHz MNarker 4 [T1 ]
VBW 300 kHz -42. 69 dBn
Ref 20 dBm Att 50 dB SWI 2.5 ns 2.492020000 GHz
20 Marker| 1 [T1
3/55 dBn
| 10 470966000 GH:
1 Marker| 2 [T1
1 PY
c/ﬁ -44]06 dBn
B z SUUDUU GAZ
-\ Marker| 3 [T1
-42/63 dBn
{10

N

487526000 GHz

|40 J\ 4

|- 60

- 70

-80

Start 2.479 Gz 2.1 MHz/ Stop 2.5 Gz

Date: 2. FEB.2013 15:42:06
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5.1.6 Spurious Emission

RESULT: Passed
Date of testing : 2013-02-02 to 2013-02-03
Test standard : FCC part 15.247(d)

FCC Part 15.205
RSS-210 Clause 2.2

Basic standard : ANSI C63.4: 2003

Limits : Refer to 15.209(a) of FCC part 15.247(d)
Refer to RSS-210 Table 2

Kind of test site : 3m Semi-Anechoic Chamber

Test setup

Test Channel : Low/ Middle/ High

Operation mode : A, C

Ambient temperature : 24°C

Relative humidity : 48%

Atmospheric pressure : 101 kPa

Remark:

During the pretest the EUT was rotated through three orthogonal axes to determine the
attitude that maximizes the emissions. After that the EUT was manually handled to find the
orientation that has the maximum emission, which is the orientation shown in the test setup
photos.

Testing was carried out within frequency range 9kHz to the tenth harmonics.

For details refer to Appendix 1.
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5.1.7 Frequency Separation

RESULT: Passed
Date of testing 2013-02-02
Test standard FCC part 15.247(a)(1)
RSS-210 A8.1 (b)
Basic standard ANSI C63.4: 2003
Limit = 25kHz or 2/3 of 20dB bandwidth, whichever is
greater
Test setup
Test Channel Low/ Middle/ High
Operation Mode A
Ambient temperature 22°C
Relative humidity 52%
Atmospheric pressure 101 kPa
Table 11: Test result of Frequency Separation
Measured
Channel Channel Limit
Channel Frequency . Result
(MH2) Separation (kHz)
(MHz)
Low Channel 2402 1 > 25kHz or 2/3 of Pass
Adjacency Channel 2403 20dB bandwidth
Mid Channel 2441 1 = 25kHz or 2/3 of Pass
Adjacency Channel 2442 20dB bandwidth
High Channel 2480 1 2 25kHz or 2/3 of Pass
Adjacency Channel 2479 20dB bandwidth
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Test Plot of Frequency Separation
Low Channel

®

“RBW 100 kHz
VBW 300 kHz

Delta 3 [T1 ]
0.

07 dB

Ref 20 dBm Att 50 dB SWI 2.5 ns 1. 002000000 Mz
20 Marker|1 [T1
4|34 dBm
10 2| 403018000 GHz
— 2 L Delta p [31 ]
VAXH ‘ \’p\ N \/‘\ /JV\ 00 dB
-0 / \ / /v/-/-l U0Z000 “Khl
Y ~ W
— 20
— 30
3DB
- 40
— 50
— 60
- 70
-80
Center 2.403 GHz 300 kHz/ Span 3 Mz
Date: 2. FEB.2013 14:02:05
Middle Channel
@ “RBW 100 kHz Delta 4 [T1 ]
VBW 300 kHz -0.01 dB
Ref 20 dBm Att 50 dB SWI 2.5 ns 1. 002000000 Mz
20 Marker|1 [T1
473 dBm
10 2| 441018000 Gz
e 3 L Mar ker | 2 ‘tTl
AH o (V‘-"-’B\J'b\ {/I\'\n,/’\_“p-\ '/J\,._/l\ 4226 dBrT
[ 442500 U Gz
/ / Defta B [T1 ] \d\
» yd \ -0l 04N\4B
AN ~~" ~1] 002000p00 MDY
— 20
— 30
3DB
- 40
—- 50
— 60
- 70
-80
Center 2.441 Gz 300 kHz/ Span 3 Mz
Date: 2. FEB.2013 13:55:58
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High Channel
% “RBW 100 kHz Delta 3 [T1 ]
VBW 300 kHz -0.07 dB
Ref 20 dBm Att 50 dB SWI 2.5 ns 1. 002000000 WMHz
20 Marker|1 [T1
4197 dBmr
10 5 1 2 413(;017 00 GH:
S Delta P [°T1 ]
-0 V/"\ ,/ Z\Mr\ [‘f 00 u;u:\oj ?24
/ \ 4 AW \
v o ™
|- 20
- 30
3DB
I 40
|- 50
I-- 60
- 70
-80
Center 2.479 GHz 300 kHz/ Span 3 MHz

Date: 2. FEB.2013 14:06:50
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5.1.8 Number of hopping frequency

RESULT: Passed

Date of testing : 2013-02-02

Test standard : FCC part 15.247(a)(1)(iii)
RSS-210 A8.1 (d)

Basic standard : ANSI C63.4: 2003

Limits : = 15 non-overlapping channels

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 22°C

Relative humidity : 52%

Atmospheric pressure : 101 kPa

Table 12: Test result of Number of hopping frequenc vy

Measured Quantity of
Hopping Channel

2400 to 2483.5 MHz 79 =15 Pass

Frequency Range Limit Result
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Test Plot of Number of hopping frequencies

% “RBW 100 kHz Marker 2 [T1 |

VBW 300 kHz 4.76 dBmr
Ref 20 dBm Att 50 dB SWI 10 ns 2.480240000 GHz
20 Marker|1 [T1
4|35 dBmr
10 2l 402120000 G
1 2
{
Lo ]
- 10.
- 20
- 30
3DB
|- 40
|- 50
I-- 60
- 70.
- 80
Center 2.441 G+ 9 MHz/ Span 90 MHz

Date: 2.FEB.2013 13:51:29
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5.1.9 Time of Occupancy

RESULT: Passed

Date of testing : 2013-02-02

Test standard : FCC part 15.247(a)(1)(iii)
RSS-210 A8.1 (d)

Basic standard : ANSI C63.4: 2003

Limits : 0.4s

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 20°C

Relative humidity : 50%

Atmospheric pressure : 101 kPa

Table 13: Test result of Time of Occupancy, GFSK mo  dulation

Pulse width | Measured |
Channel Data Mode Dwell time Result
(ms) ©) (s)

DH1 0.45 0.14 0.4 Pass

Low Channel DH3 1.74 0.28 0.4 Pass
DH5 3.00 0.32 0.4 Pass

DH1 0.45 0.14 0.4 Pass

Mid Channel DH3 1.74 0.28 0.4 Pass
DH5 3.00 0.32 0.4 Pass

DH1 0.45 0.14 0.4 Pass

High Channel DH3 1.74 0.28 0.4 Pass
DH5 3.00 0.32 0.4 Pass
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Table 14: Test result of Time of Occupancy, 8DPSK m  odulation

Pulse width | Measured |
Channel Data Mode Dwell time Result
(ms) ©) (s)

DH1 0.46 0.15 0.4 Pass

Low Channel DH3 1.76 0.28 0.4 Pass
DH5 3.00 0.32 0.4 Pass

DH1 0.46 0.15 0.4 Pass

Mid Channel DH3 1.74 0.28 0.4 Pass
DH5 3.00 0.32 0.4 Pass

DH1 0.46 0.15 0.4 Pass

High Channel DH3 1.74 0.28 0.4 Pass
DH5 3.00 0.32 0.4 Pass

Note:
Dwell time = Pulse width x (Hopping rate / Number of channels) x Period

Period = 0.4 (seconds/ channel) x 79 (channel) = 31.6 seconds
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6. Safety Human exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Passed

Test standard : RSS-102 Issue 4
FCC KDB Publication 447498

The maximum peak output power of the transmitter is 3.1mW only, which less than 20mW.
Hence the EUT is exempted from routine evaluation limits (SAR Evaluation) according to
clause 2.5.1 of RSS-102 Issue 4.

The minimum distance for the EUT is 5mm, since maximum peak output power of the
transmitter is 3.1mW <10mW, hence the EUT is exclueded from SAR evaluation according to
FCC KDB publication 447498 D01: Mobile and Portable RF Exposure.Guidance v05.
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7. Photographs of the Test Set-Up

Photograph 1: Set-up for Spurious Emissions (9kHz-3 ~ OMH2z)
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Photograph 3: Set-up for Spurious Emissions (1GHz-1  8GHz)

Photograph 4: Set-up for Spurious Emissions (18GHz-  26GHz)
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Photograph 5: Set-up for Conducted Emissions

Photograph 6: Set-up for Radiated Emissions, below 1GHz
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Photograph 7: Set-up for Radiated Emissions, above 1GHz
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List of Figures

Figure 1: Test figure of spurious emissions, mode A.1, Horizontal polarity (9kHz — 30MHz),

L] ] 1Y o T 1] = 1o o PSR 4
Figure 2: Test figure of spurious emissions, mode A.1, Vertical polarity (9kHz — 30MHz), GFSK

1/ Yo L1 ] = (o1 o P 4
Figure 3: Test figure of spurious emissions, mode A.1, Horizontal polarity (30MHz — 1GHz),

GIFSK MOQUIBLION ...ttt et a et e a et et e et e et e e b et e et e e e b ee e enbeeeaneeeeane 5
Figure 4: Test figure of spurious emissions, mode A.1, Vertical polarity (30MHz — 1GHz), GFSK

1/ Yo L1 ] = (o o OO 6
Figure 5: Test figure of spurious emissions, mode A.1, Horizontal polarity (1GHz —18GHz),

GIFSK MOQUIBLION ...ttt a et et ettt e et e sttt e b et e et e e n e e en e eaneee e 7
Figure 6: Test figure of spurious emissions, mode A.1, Vertical polarity (1GHz — 18GHz), GFSK

[ ToTe L] = L4 o o HA PO PSPPSR UP SRR 8
Figure 7: Test figure of spurious emissions, mode A.1, Horizontal polarity (18GHz —25GHz),

(RIS ] Q1Y (o T[] =\ o1 o H PP PSP O PP PRSPPI 9
Figure 8: Test figure of spurious emissions, mode A.1, Vertical polarity (18GHz — 25GHz),

GIFSK MOQUIALION ...ttt ettt e et e et e bt e es b e e ebbe e ear e e e anreenneeas 10
Figure 9: Test figure of spurious emissions, mode A.2, Horizontal polarity (9kHz — 30MHz),

L] ] (1Y o T 1] = 1T oSS 11
Figure 10: Test figure of spurious emissions, mode A.2, Vertical polarity (9kHz — 30MHz), GFSK

1/ ToTo L] = L4 o  HA TP PSP PRUUPPPPPO 11
Figure 11: Test figure of spurious emissions, mode A.2, Horizontal polarity (30MHz — 1GHz),

L]t 1Y o T 1] = 1T oSS 12
Figure 12: Test figure of spurious emissions, mode A.2, Vertical polarity (30MHz — 1GHz),

L]t 1Y (o T 1] = 1T o SR 13
Figure 13: Test figure of spurious emissions, mode A.2, Horizontal polarity (1GHz — 18GHz),

L] ] 1Y o T 1] = 1T o SR 14
Figure 14: Test figure of spurious emissions, mode A.2, Vertical polarity (1GHz — 18GHz),

L]t 1Y o T 1] = 1T oSS 15
Figure 15: Test figure of spurious emissions, mode A.2, Horizontal polarity (18GHz — 25GHz),

GIFSK MOQUIALION ...ttt ettt e et e et e bt e ea e e e b be e sab e e e anreesneeas 16
Figure 16: Test figure of spurious emissions, mode A.2, Vertical polarity (18GHz — 25GHz),

L] ] 1Y o T 1] = 1T o RS 17
Figure 17: Test figure of spurious emissions, mode A.3, Horizontal polarity (9kHz — 30MHz),

GIFSK MOQUIALION ...ttt ettt e et e e e b et es b e e b be e e b e e e anreenneeas 18
Figure 18: Test figure of spurious emissions, mode A.3, Vertical polarity (9kHz — 30MHz), GFSK

Y/ ToTo ] = L4 o  EA PSPPSR P PP PPUPPPPPO 18
Figure 19: Test figure of spurious emissions, mode A.3, Horizontal polarity (30MHz — 1GHz),

GIFSK MOQUIALION ...t ettt ettt e ettt eb et e ea e e b e e eab e e e anbeenneeas 19
Figure 20: Test figure of spurious emissions, mode A.3, Vertical polarity (30MHz — 1GHz),

GIFSK MOQUIALION ...ttt et e et e et e b et e es e e enbe e eab e e e anreesneeas 20
Figure 21: Test figure of spurious emissions, mode A.3, Horizontal polarity (1GHz —18GHz),

L]t 1Y o T 1] = 1T oSS 21
Figure 22: Test figure of spurious emissions, mode A.3, Vertical polarity (1GHz — 18GHz),

GIFSK MOQUIALION ...ttt ettt e et e et e bt e es e e b be e sab e e e anbeesneees 22
Figure 23: Test figure of spurious emissions, mode A.3, Horizontal polarity (18GHz —25GHz),

L] ] 1Y o T 1] = 1T o SR 23
Figure 24: Test figure of spurious emissions, mode A.3, Vertical polarity (18GHz — 25GHz),

L] ] 1Y o T 1] = 1T o SR 24
Figure 25: Test figure of spurious emissions, mode A.1, Horizontal polarity (9kHz — 30MHz),

ST L] 1Y oY 1] =1 T o SR 25

Figure 26: Test figure of spurious emissions, mode A.1, Vertical polarity (9kHz — 30MHz),
ST ] ST 1Y oo 1] =1 T o SR 25
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Figure 27: Test figure of spurious emissions, mode A.1, Horizontal polarity (30MHz — 1GHz),

BDPSK MOUIBTION .ttt ettt e ettt e b et ea b e e b e e eab e e e anreesneeas 26
Figure 28: Test figure of spurious emissions, mode A.1, Vertical polarity (30MHz — 1GHz),

BDPSK MOAUIBTION ..ttt ettt ettt e et e et s bt e ea b e e b be e e b e e e anbeesneeas 27
Figure 29: Test figure of spurious emissions, mode A.1, Horizontal polarity (1GHz —18GHz),

BDPSK MOUIBTION .ttt ettt e ettt e b et ea b e e b e e eab e e e anreesneeas 28
Figure 30: Test figure of spurious emissions, mode A.1, Vertical polarity (1GHz — 18GHz),

BDPSK MOAUIBTION ..ttt ettt ettt et e et et b et ea e e ebbe e eab e e e anreesneeas 29
Figure 31: Test figure of spurious emissions, mode A.1, Horizontal polarity (18GHz —25GHz),

ST ] ST 1Yo Yo 1] = 1T RS 30
Figure 32: Test figure of spurious emissions, mode A.1, Vertical polarity (18GHz — 25GHz),

BDPSK MOUIBTION ..ttt ettt sttt et e et e st e b et ea b e e ebbe e sar e e e nnreesneeas 31
Figure 33: Test figure of spurious emissions, mode A.2, Horizontal polarity (9kHz — 30MHz),

ST ] ST 1Y oY 1] = 1T oSS 32
Figure 34: Test figure of spurious emissions, mode A.2, Vertical polarity (9kHz — 30MHz),

LT ] ST 1Yo Yo 1] = 1T o SR 32
Figure 35: Test figure of spurious emissions, mode A.2, Horizontal polarity (30MHz — 1GHz),

ST ]S 1Yo Yo 1] = 1T SR 33
Figure 36: Test figure of spurious emissions, mode A.2, Vertical polarity (30MHz — 1GMHz),

ST ]S 1Yo Yo 1] =1 T RS 34
Figure 37: Test figure of spurious emissions, mode A.2, Horizontal polarity (1GHz — 18GHz),

BDPSK MOAUIBTION ..ttt ettt e et e et eb et e ea b e e b be e eab e e e anbeesneeas 35
Figure 38: Test figure of spurious emissions, mode A.2, Vertical polarity (1GHz — 18GHz),

ST ] ST 1 oo 1] = 1T SR 36
Figure 39: Test figure of spurious emissions, mode A.2, Horizontal polarity (18GHz — 25GHz),

BDPSK MOUIBTION ..ttt ettt ettt e et e et e bt ea e e b e e eab e e e anbeesneeas 37
Figure 40: Test figure of spurious emissions, mode A.2, Vertical polarity (18GHz — 25GHz),

BDPSK MOUIBTION ..ttt ettt ettt e et e et e bt ea e e b e e eab e e e anbeesneeas 38
Figure 41: Test figure of spurious emissions, mode A.3, Horizontal polarity (9kHz — 30MHz),

BDPSK MOGUIBTION ..ttt ettt ettt e et et e b et e ea b e e b e e ear e e e anreesneeas 39
Figure 42: Test figure of spurious emissions, mode A.3, Vertical polarity (9kHz — 30MHz),

BDPSK MOAUIBTION ..ttt ettt et e et et e bt es b e e ebee e ear e e e anreenneeas 39
Figure 43: Test figure of spurious emissions, mode A.3, Horizontal polarity (30MHz — 1GHz),

ST ]S 1 oo 1] =1 T SR 40
Figure 44: Test figure of spurious emissions, mode A.3, Vertical polarity (30MHz — 1GHz),

BDPSK MOUIBTION .ttt ettt ettt e ettt st et e ea b e e b ee e ear e e e anbeesneeas 41
Figure 45: Test figure of spurious emissions, mode A.3, Horizontal polarity (1GHz —18GHz),

ST ] ST 1 oY 1] =1 T o RS 42
Figure 46: Test figure of spurious emissions, mode A.3, Vertical polarity (1GHz — 18GHz),

ST ]S 1 oo 1] =1 T SR 43
Figure 47: Test figure of spurious emissions, mode A.3, Horizontal polarity (18GHz —25GHz),

ST ] ST 1Y oY 1] =1 T o SR 44
Figure 48: Test figure of spurious emissions, mode A.3, Vertical polarity (18GHz — 25GHz),

ST L] 1 o Yo 1] = 1T SR 45
Figure 49: Test figure of spurious emissions, mode B, Horizontal polarity (9kHz — 30MHz),

GIFSK MOQUIALION ...t ettt ettt e ettt eb et e ea e e b e e eab e e e anbeenneeas 46
Figure 50: Test figure of spurious emissions, mode B, Vertical polarity (9kHz — 30MHz), GFSK

1T o TU = o T PO 46
Figure 51: Test figure of spurious emissions, mode B, Horizontal polarity (30MHz — 1GHz),

GIFSK MOQUIALION ...t ettt ettt e ettt eb et e ea e e b e e eab e e e anbeenneeas 47
Figure 52: Test figure of spurious emissions, mode B, Vertical polarity (30MHz — 1GHz), GFSK

Y/ ToTo [] = L4 o  EA TS PSP PRPUPPPPPO 48
Figure 53: Test figure of spurious emissions, mode B, Horizontal polarity (1GHz —18GHz),

GIFSK MOQUIALION ...ttt ettt et e et e e eb et e ea b e e b e e e e e e anreenneeas 49
Figure 54: Test figure of spurious emissions, mode B, Vertical polarity (1GHz — 18GHz), GFSK

Y/ ToTo [] = L4 o  EA TSP P UUPPPPPO 50

Figure 55: Test figure of spurious emissions, mode B, Horizontal polarity (18GHz —25GHz),
L]t 1Y o T 1] =T oSS 51
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Figure 56: Test figure of spurious emissions, mode B, Vertical polarity (18GHz — 25GHz), GFSK

Y/ ToTo L] = L4 o  HA TSP PP PUPPPPRPO 52
Figure 57: Test figure of spurious emissions, mode B, Horizontal polarity (9kHz — 30MHz),

BDPSK MOAUIBTION ..ttt ettt ettt e et e et s bt e ea b e e b be e e b e e e anbeesneeas 53
Figure 58: Test figure of spurious emissions, mode B, Vertical polarity (9kHz — 30MHz), 8DPSK

Y ToTo L] = L4 o  EA SO SUPPUPPRUUPPPRPO 53
Figure 59: Test figure of spurious emissions, mode B, Horizontal polarity (30MHz — 1GHz),

BDPSK MOAUIBTION ..ttt ettt ettt et e et et b et ea e e ebbe e eab e e e anreesneeas 54
Figure 60: Test figure of spurious emissions, mode B, Vertical polarity (30MHz — 1GHz), 8DPSK
1T L1 = (o o S 55
Figure 61: Test figure of spurious emissions, mode B, Horizontal polarity (1GHz —18GHz),

BDPSK MOUIBTION ..ttt ettt sttt et e et e st e b et ea b e e ebbe e sar e e e nnreesneeas 56
Figure 62: Test figure of spurious emissions, mode B, Vertical polarity (1GHz — 18GHz), 8DPSK

1 Yo L1 = (o o S 57
Figure 63: Test figure of spurious emissions, mode B, Horizontal polarity (18GHz —25GHz),

LT ] ST 1Yo Yo 1] = 1T o SR 58
Figure 64: Test figure of spurious emissions, mode B, Vertical polarity (18GHz — 25GHz),

ST ]S 1Yo Yo 1] = 1T SR 59
Figure 65: Test figure of Radiated emissions in restricted bands, Mode A.1, Horizontal, GFSK

1T o TUT = o T P 60
Figure 66: Test figure of Radiated emissions in restricted bands, Mode A.1, Vertical, GFSK

Y/ ToTo L] = L4 o  EA TSP PP PRPUPPPPPO 61
Figure 67: Test figure of Radiated emissions in restricted bands, Mode A.3, Horizontal, GFSK

/T o TUT = o T SR TR 62
Figure 68: Test figure of Radiated emissions in restricted bands, Mode A.3, Vertical, GFSK

Y/ ToTo (] = L4 o  EA TSP ST PRUTPPPPPO 63
Figure 69: Test figure of Radiated emissions in restricted bands, Mode A.1, Horizontal, 8DPSK

Y/ ToTo (] = L4 o  EA TSP ST PRUTPPPPPO 64
Figure 70: Test figure of Radiated emissions in restricted bands, Mode A.1, Vertical, 8DP SK

Y/ ToTo (] = L4 o  EA TSP PUPPRPUPPPPPO 65
Figure 71: Test figure of Radiated emissions in restricted bands, Mode A.3, Horizontal, 8DPSK

Y/ ToTo L] = L4 o  EA OSSP ST P PP PRPUPPPPPO 66
Figure 72: Test figure of Radiated emissions in restricted bands, Mode A.3, Vertical, 8DPSK

1T o TUT = o T P TR 67
Figure 73: Test figure of Conducted emissions, Mode A, IN€ [IVE ........cueeiiiiiiei i 68
Figure 74: Test figure of Conducted emissions, Mode A, line neutral...........cccceeiiiiiiienieee i 69
Figure 75: Test figure of Conducted emissions, Mode C, liN€ liVe ........c..oeiiriiiiiiiie e 70
Figure 76: Test figure of Conducted emissions, Mode C, line neutral ..........c.cocooriiiiiiii i 71
Figure 77: Test figure of Conducted emissions, Mode D, liN€ live ...........oeiiiiiiriiie e 72
Figure 78: Test figure of Conducted emissions, Mode D, line neutral ..........cccocoiiiiiiir i 73
Figure 79: Test figure of Radiated emissions, Mode C, Below 1GHz, Horizontal.............cccoioiiiiiiiinene 74
Figure 80: Test figure of Radiated emissions, Mode C, Below 1GHz, Vertical........c..cccoiiiiiiiniineiieene 75
Figure 81: Test figure of Radiated emissions, Mode C, Above 1GHz, Horizontal ............cccoviiiiiiiiinene 76
Figure 82: Test figure of Radiated emissions, Mode C, Above 1GHz, Vertical .......c..cccooiiiiiiiniiciiiinene 77
Figure 83: Test figure of Radiated emissions, Mode D, Below 1GHz, Horizontal...........cccccvveeeiiiiiennnns 78
Figure 84: Test figure of Radiated emissions, Mode D, Below 1GHz, Vertical..........cccocoeeeiiieiniiiinnnnns 79
Figure 85: Test figure of Radiated emissions, Mode D, Above 1GHz, Horizontal ............cccoiiiiiiiiinene 80

Figure 86: Test figure of Radiated emissions, Mode D, Above 1GHz, Vertical ..........cccccvviieciininicnnnn, 81
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Figure 1: Test figure of spurious emissions, mode A.1, Horizontal polarity
(9kHz — 30MHz), GFSK Modulation

@ RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

dBRA W 100 kHz 1 MHz 10 MHz
/m LERE

FR
120

1 PK ‘\\\\\
MAXH

60

40

| A MT“LMLL,J il vww""ww.aw s

9 kHz 30 MHz

Date: 3.FEB.2013 14:26:12

Figure 2: Test figure of spurious emissions, mode A.1, Vertical polarity
(9kHz — 30MHz), GFSK Modulation

@ RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

dBRA W 100 kHz 1 MHz 10 MHz
/m LFRE

1120

~1]
~
L
1 PK ™
Maxa | 1 \\\\\
™~
™~
TDF
0
\\\\\
60
6DB

Lao

20

R

I !l"w\ Il et oty

| V'LATLﬂ‘ULM NMM\/\“»MI'\”‘AMM

-20

9 kHz 30 MHz

Date: 3.FEB.2013 14:28:01
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Figure 3: Test figure of spurious emissions, mode A.1, Horizontal polarity
(830MHz — 1GHz), GFSK Modulation

, & ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
i AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #783 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/02/03/
Temp.( C)Hum.(%) 26 C/55% Time: 10/52/31
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model: -NS-GLBT02
Manufacturer: Compupal
Note:  BDR

700 dBuVim

i itz —

60

50

40

30

20

10

0.0 H H H H H P H H H N H H i i
30.600 40 50 60 70 80 300 400 500 f;[ll] 700 : lﬂl‘]llﬂ MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim) | (dB) |(dBuv/m) |(dBuvim)| (dB) |P%U | (emy | (deg) | Remere
1 1535567 1184 | 1155 | 2339 | 4350 |-2011| QP
2 324.8645| 987 | 1754 | 27.41 4600 |-1859] QP
3 403.9335| 1026 | 1947 | 2973 | 46.00 |-1627] QP

Page: 1 http://www . gtc-lab.com
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Figure 4: Test figure of spurious emissions, mode A.1, Vertical polarity

(830MHz — 1GHz), GFSK Modulation

® ACCURATE TECHNOLOGY CO., LTD.
i AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Model: NS-CLBT02
Manufacturer: Compupal

Job No.: PYH #782 Polarization:  Vertical

Standard: FCC Class B-3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/02/03/

Temp.( CyHum.(%) 26 C/55% Time: 10/44/41

EUT: Clock Radio with Bluetooth Engineer Signature: PEI

Mode: TX 2402MHz Distance: 3m

Note:  BDR

70.0 dBuV/m

60

50

40

30

20

0.0 H H H i N H H N '
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading | Factor | Result Limit  |Margin Height | Degree
No- | MHz) | (dBuvim) | (@B) | (dBuvim) | (@Buvim) | (@B) | % | tem) | wegy | Femek
1 33.8607| 8.80 15.80 | 24.60 7000 |-15.40] QP
2 86.7795| 9.88 13.67 | 23.55 4000 |-16.45| QP
3 1206118| 1062 | 13.60 | 2422 4350 |-19.28] ap
Page: 1 http://www.atc-lab.com
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Figure 5: Test figure of spurious emissions, mode A.1, Horizontal polarity
(1GHz -18GHz), GFSK Modulation

o ® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #754 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 2013/02/02
Temp.( CYHum.(%) 26 C/55% Time: 17:54:30
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: TX2402MHz Distance: 3m

Model:  NS-CLBT02
Manufacturer: Compupal

Note:  BDR

110.0 dBu¥/m

£ limit: s

i

i g,
e

30 ! B R RREERtt EETILTE EETPIT IR ER TP beeeeaas R T TR P R pR

20
0.0 : : ; : : b
1000.000 2000 3000 5000 6000 7000 80009000 18000.0MHz

No. (';Arle-g) (5333}/"% F(cht)o ' (dgiﬁ;y;) (dlég{]/l/tm) M(Zng)m petector | 0 | gy | Femerk
7 1398.477| 5645 | 1181 | 4464 | 74.00 |-29.36 peak
2 1398.477| 5569 | 11.81 | 43.88 | 54.00 |-10.13| AVG
3 2402.007| 10474 | 745 | 9729 | 7 7| peak
4 4804.010] 5036 | 030 | 5006 | 7400 |23.04| peak
5 4804.010] 4570 | 030 | 4540 | 5400 | 8.60| AVG

Page: 1 http:/fwww.atc-lab.com
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Figure 6: Test figure of spurious emissions, mode A.1, Vertical polarity

(1GHz - 18GHz), GFSK Modulation

(ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #755

Standard: FCC Class B 3M Radiated
Test item: Radiation Test
Temp.( C)YHum.(%) 26 C/565%
EUT: Clock Radio with Bluetooth
Mode: TX 2402MHz
Model: ~ NS-CLBT02
Manufacturer: Compupal

Polarization:  Vertical

Power Sourcer  AC 120V/60Hz & DC 3V

Date: 2013/02/02
Time: 18:08:13

Engineer Signhature: PEI

Distance: 3m

Note: BDR

10.0 dBu¥/m

100

a0

80

70

&0

3 itz

50

40

30

20

10.0 ' | 5 H : i : H
1000.000 2000 3000 5000 6000 7000 80009000 18000.0MHz
Freq. Reading | Factor Result Limit  {Margin Height | Degree
No. (MHz) | (dBuvim) | (@B) | (dBuvim) |(dBuvim)| (aB) | P | em) | @eg) | Remer
1 1398.484| 5511 | -11.81 | 43.30 7400 |-30.70| peak
2 1308.484| 5405 | -11.81 | 4224 5400 |-11.76] AVG
3 2402.019| 10637 | -7.45 | 98.92 7 7| peak
4 4804.035| 52.01 030 | 5171 74.00 |-22.29] peak
5 4804.035| 47.69 030 | 47.39 5400 | -6.61| AVG
Page: 1 hitp://www.atc-lab.com
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Figure 7: Test figure of spurious emissions, mode A.1, Horizontal polarity
(18GHz -25GHz), GFSK Modulation

s X ACCURATE TECHNOLOGY CO., LTD.
AT c F1,8ldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #795

Testitem: Radiation Test

Mode:  TX2402MHz

Model: . NS-CLBT02
Manufacturer: Compupal

Standard: FCC Class B 3M Radiated

Temp.( C)Hum.(%) 25 C/50%
EUT: Clock Radio with Bluetooth

Polarization:

Power Source:
Date: 13/02/03/
Time: 12/25/20

Engineer Signature: PEI

Distance: 3m

Horizorital
AC 120V/60Hz & DC 3V

Note: BDR
70,0 dBu¥/m
; Clmit:
60
e
Mtk 1 o
i WJ“J’“MM "&WWMWMM?AWMW\WMMMMMWWWN&A@J,,MW«W#WM%WMMMMMNM et
30
20
10
0.0 H
18000000 20000 25000.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No. (MHz) | (@Buvim) | (@B) | (dBuvim) |(dBuvim)| (dB) | P | em | @weg) | Reme
1 24958.889| 30.90 18.84 | 49.74 7400 |-24.26] peak
2 24958.889| 20.16 18.84 | 39.00 5400 |-15.00] AVG

Page:

1

http:/fwww.atc-lab.com
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Figure 8: Test figure of spurious emissions, mode A.1, Vertical polarity
(18GHz - 25GHz), GFSK Modulation

o .
8, 6 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, -Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#794 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/02/03/
Temp.( CYHum.(%) 25 C/50% Time: 12/17/13
EUT: Clock Radio with Bluetooth Engineer Signature: PEIl
Mode: TX 2402MHz Distance: 3m

Model:  NS-CLBT02
Manufacturer: Compupal

Note: BDR
70.0 dBu¥/m
¢ lmitl: e
60
1 T \{7}‘
W ot
g A At oot b A
30
20
B SO S , 0 PO RROR
0.0 :
18000.000 20900 25000.0MHz
Freq. Reading | Factor | Result Limit [Margin Height | Degree
No- | (MHZ) | (dBuvim)| (dB) |(dBuvim) |(dBuvim)| (@B) |P%°° | em) | weay | Romae
1 24983.547| 3020 | 18.88 | 49.08 | 74.00 |=24.92| peak
2 24983547| 1985 | 18.88 | 38.73 | 54.00 |-15.27| AVG

Page: 1 http://imww.ate-lab.com
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Figure 9: Test figure of spurious emissions, mode A.2, Horizontal polarity
(9kHz — 30MHz), GFSK Modulation

@ RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

dBuA w 100 kHz 1 MHz 10 MHz
/m LFRE

120

\\\
~L
1 PK M
MAXH 00 \
~_
TDF
80
M~
\\

9 kHz 30 MHz

Date: 3.FEB.2013 14:32:22

Figure 10: Test figure of spurious emissions, mode A.2, Vertical polarity
(9kHz — 30MHz), GFSK Modulation

@ RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

dBpA w 100 kHz 1 MHz 10 MHz
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|
~
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~_
TDF
80
~
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40

=
N
=

-20
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Date: 3.FEB.2013 13:47:13
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Figure 11: Test figure of spurious emissions, mode A.2, Horizontal
polarity (30MHz — 1GHz), GFSK Modulation

(ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.;: PYH#784 Polarization:  Horizontal
Standard:” FCC Class B 3M Radiated Power Source: AC120V/60Hz & DC 3V
Test item: . - Radiation Test Date: 13/02/03/
Temp.( CYHum.(%)- 26: C/55% Time: 11/01/57
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: TX 2441MHz Distance: 3m
Model:  NS-CLBT02
Manufacturer: Compupal
Note: BDR
700 dBu¥/m
H { Timitd: —_—
60
50
40
30
20
\‘\
10 l W Jl
0.0 ; ; A ; ; : I
30.000 40 50 60 70 80 300 400 5080 600 700 1000.0 MHz
Freq. Reading | Factor | Result Limit  [Margin Height | Degree
No- | (MHZ) | (dBuvim) | (dB) |(dBuvim) |(dBuvim)| (@B) |PE | tem) | (eg) | Remerk
1 84.6937| 6.36 13.50 19.86 4000 |-20.14| QP
2 153.6254| 13.83 11.56 25.39 4350 |-18.11| QP
3 405.3551 9.83 19.50 29.33 46.00 |-1667| QP
Page: 1 http://www.atc-lab.com
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Figure 12: Test figure of spurious emissions, mode A.2, Vertical polarity

(830MHz - 1GHz), GFSK Modulation

, & ACCURATE TECHNOLOGY CO., LTD.
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Model:  NS-CLBT02
Manufacturer: Compupal

Job No.: PYH #785 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/02/03/

Temp.( CYHum.(%) 26 C/55% Time; 11/09/56

EUT: Clock Radio with Biuetooth Engineer Signature: PEI

Mode:  TX2441MHz " Distance: " 3m

Note: BDR

70.0 dBuV/m

60

50

3 limitd: —_—

40

30

20

30. : 300 400 500 600 700 1000.0 MHz

Freq. Reading | Factor Result Limit  [Margin Height | Degree
No. (MHz) (dBuvim) | (dB) | (@Buvim) |(dBuvim)| (dB) | PP | om) | weg)y | Rematk
1 35.1527| 11.43 15.65 | 27.08 4000 [-12.92| QP
2 87.8760 10.67 1373 | 24.40 4000 [-15.60] QP
3 101.7676] 11.32 1448 | 25.80 4350 |-17.70] QP
Page: 1 http://www.atc-lab.com
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Figure 13: Test figure of spurious emissions, mode A.2, Horizontal
polarity (1GHz — 18GHz), GFSK Modulation

i

4 8 ACCURATE TECHNOLOGY CO., LTD. - |- Site: 2# Ghamber
1 AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, "' ¥ Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#758 Polarization:  Horizontal
Standard: FCC Class B.3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 2013/02/02
Temp.( C)YHum.(%) 26 C/55% Time: 18:47:24
EUT: Clock Radio with Bluetooth Engineer Signature: PE!
Mode: TX 2441MHz Distance: * 3m :

Model:  NS-CLBT02
Manufacturer: Compupal

Note:  BDR

110.0  dBuW¥/m

3 limitl: —_—

10.0 : H ' i ) H H H H
1000.800 éﬂﬂﬂ Z;[Iﬂﬂ ’ E:ll][lﬂ l;ﬂﬂﬂ 7‘|]|]|] éﬂﬂﬂéﬂﬂﬂ’ 18000.0 MHz
No. (T\/Iril(l) (5333'/?% F(Zg)o ' (d';iill;lrtn) (dIéLn\y;m) M(?xrsg)In patector | {7 | Toagy | Remark
1 T398.476] 5720 | 1181 | 4548 | 74.00 |-2652| peak
2 1398.476 56.05 -11.81 44.24 54.00 -9.76 | AVG
3 2441021| 10334 | 735 | 9599 7 7| peak
3 4882.040| 5025 014 | 5039 | 7400 |2361| peak
5 4882.040| 4563 014 | 4577 | 5400 | 823| AVG

Page: 1 http:/iwww.atc-lab.com
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Figure 14: Test figure of spurious emissions, mode A.2, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

an’

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:

Test.item:

Mode:

Model:
Manufacturer: Compupal

PYH #759

Standard: FCC Class B 3M Radiated
Radiation Test
Temp.( CYHum.(%) 26 C/55%
EUT:

Clock Radio with Bluetooth
TX 2441MHz
NS-CLBT02

Polarization:

Power Source:

Date: 2013/02/02

Time: 18:59:05

Engineer Signature: PEI
Distance:

3m

Vertical
AC 120V/60Hz & DC 3V

Note:

BDR

110.0 dBuWW/m

i limit1: —

10.0 H ' H H N H ) '
1000.000 éﬂﬂu éUUﬂ éﬂﬂﬂ I;UUU 7‘["]0 éﬂﬂﬂéuﬂﬂ’ 18000.0MHz
No. (Fnﬂﬁfl') <§§3§’/‘/"n% F(ZS)O ' (dgiilt;lrtn) (dé:ln\}l/tm) M(?irsg)In petector | A | ogy | Remerk
1 1308.472| 5531 | 11.81 | 4350 | 74.00 |-30.50] peak
2 1398.472 53.89 -11.81 42.08 54.00 -11.92| AVG
3 2441.025] 10448 | 735 | 9713 7 7| peak
2 4662.038| 5252 | 044 | 5266 | 7400 |2134] peak
5 4882.038 48.35 0.14 48.49 54.00 -5.51 | AVG

Page: 1

http://www.atc-lab.com
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Figure 15: Test figure of spurious emissions, mode A.2, Horizontal
polarity (18GHz — 25GHz), GFSK Modulation

® ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
i AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#796 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: - Radiation Test Date: 13/02/03/

Temp.( CYHum.(%) 25 C/50% Time: 12/33/07

EUT: Clock Radio with Bluetooth Engineer Signature: PEI

Mode: - TX 2441MHz Distance: - 3m '

Model: ~ NS-CLBT02
Manufacturer: Compupal

Note:  BDR

70.0  dBu¥/m

flimil1: —
6D
50
40
30
L SRR
0.0 ;
18000.000 20000 25000.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | MHz) | (dBuvim) | (@B) |(dBuvim) |(aBuvim) | (dB) (O | om) | weg) | Remark
1 24950.674] 3089 | 18.83 | 49.72 | 7400 |2428| peak
2 24950674| 1809 | 1883 | 37.82 | 5400 |-16.18] AVG

Page: 1 http:/fwww.atc-lab.com
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Figure 16: Test figure of spurious emissions, mode A.2, Vertical polarity
(18GHz - 25GHz), GFSK Modulation

& ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
i AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#797 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/02/03/
Temp.( C)YHum.(%) 25 C/50% Time:12/42/08
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: TX2441MHz Distance: 3m

Model:  NS-CLBT02
Manufacturer: Compupal

Note: BDR
70.0 dBu¥/m
E limit1: e
80
L A SRR W&“““““'“'"; """"""""""""""""""""""""""""""""""""""""""""""""""""""""""""""""""""""" W;
e R AL o A, g g
40 e e ,,‘.,i,“.‘_.._“_“‘..._A.., e e e e e e e
30
10
0.0 i
18000.000 20000 25000.0 HHz
Freq. Reading Factor Result Limit [Margin Height | Degree
No | MHz) | (dBuvim) | (dB) | (dBuVim) |(dBuvim) | (dB) | PH | (em) | weg) | Remark
1 24983.547| 30.59 18.88 49.47 74.00 |-24.53| peak
2 24983.547 19.75 18.88 38.63 54.00 |-15.37| AVG

Page: 1 http://www.atc-lab.com
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Figure 17: Test figure of spurious emissions, mode A.3, Horizontal
polarity (9kHz — 30MHz), GFSK Modulation

@ RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF
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Figure 18: Test figure of spurious emissions, mode A.3, Vertical polarity
(9kHz — 30MHz), GFSK Modulation
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Figure 19: Test figure of spurious emissions, mode A.3, Horizontal
polarity (30MHz — 1GHz), GFSK Modulation

4 ® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #787 : Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/02/03/

Temp.( C)YHum.(%) 26 C/55% Time: 11/24/27

EUT: Clock Radio with Bluetooth Engineer Signature: PEI

Mode: TX 2480MHz Distance: 3m

Model:  NS-CLBT02
Manufacturer: - Compupal

Note: BDR

70.0  dBu¥/m

¢ limitd:

30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz

No. (];/rlig) (5533'/“% F(Zfat; ' (dFéis{}J/Irtn) (dléhnc;}m) M(erg)m petector | TC0 | Teea | Remark
1 1531627 1226 | 1155 | 23.81 4350 |-19.69] ap

3306220| 1138 | 17.77 | 29.15 | 46.00 |-16.85 QP
3 403.9334| 1042 | 1947 | 2989 | 4600 |-16.41] QP
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Figure 20: Test figure of spurious emissions, mode A.3, Vertical polarity
(830MHz - 1GHz), GFSK Modulation

®  ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
. AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#786 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/02/03/
Temp.( C)Hum.(%) 26 C/55% Time: 11/16/06
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m

Model:  NS-CLBT02
Manufacturer: Compupal

Note: BDR

70.0 dBuW/m

300 400 600 §00 700 1000.0 MHz

o | | Govine T ot T Realt T i [ g o s | e
1 34,9852 12.04 15.69 27.73 40.00 |-12.27| QP

2 88.8452 9.45 13.79 23.24 4350 |-20.26| QP
3 114.4197 12.11 13.71 25.82 4350 |-17.68| QP

Page: 1 http://www.atc-lab.com
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Figure 21: Test figure of spurious emissions, mode A.3, Horizontal
polarity (1GHz —18GHz), GFSK Modulation

® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #761 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120v/60Hz.& DC 3V
Testitem: . Radiation Test Date: 2013/02/02
Temp.{ CYHum.(%) 26 C/55% Time: 19:22:23
EUT: Clock Radio with Bluetooth Engineer Signature:  PE|
Mode: TX2480MHz Distance: '~ 3m

Model: ~ NS-CLBT02
Manufacturer: Compupal

Note:  BDR

110.0  dBu¥/m

| limitl: —_

100 RS
90
L e R T ST E T or PR PR (RPN | vty N P SO G AR S S R

70

60

50

40 (.,WM‘W\!‘M&J,.,\« s w g i raste s

30 g

20
100 : ; : L AN SO N
1000.000 2000 3000 5000 6000 7000 §CCO S000 18000.0MHz

No. (:/:Ie—g) 5&33'}?3) F(ZE‘)" ' (dgfﬁ/t;lrtn) (dEL;LT/I/tm) M(i’é’)'" petector | "C2) ?32;‘?? Remark
1 1398.556| 56.31 | -11.81 | 44.50 74.00 |29.50| peak
2 1398.556] 54.84 | -11.81 | 43.03 54.00 |-10.97| AVG
3 2480.026| 10431 | 7.37 | 96.94 7 7| peak
4 4960.045| 50.92 052 | 5144 7400 |-22.56| peak
5 4960.045| 46.65 052 | 4747 5400 | 6.83 | AVG

Page: 1 hitp://www. atc-lab.com
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Figure 22: Test figure of spurious emissions, mode A.3, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

& ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.; PYH #760 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 2013/02/02
Temp.( C)Hum.(%) 26 C/55% ‘ Time: 19:10:17
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: TX2480MHz Distance: 3m

Model:  NS-CLBT02
Manufacturer: Compupal

Note:  BDR

1100 dBuW/m

100

30

80

70

60

B0 oo :

40 Lo

30 ety

20 b ............... :

10.0 ) H H H H H N H
1000.000 Z‘I]l]l] Z:)Uﬂﬂ * 5000 él]l]l] ';[l[l(] H‘ﬂﬂﬂél]l]ﬂ\ 18000.0 MHz
No. (l;/lrﬁl) (5533)/?3) F(iciith)0 ' (dgi?/ulgq) (dlé:;n\}l/tm) M(ZB?)'” Petector Ft?r%ﬁ ?355‘?5 Remark
1 1398.545| 5521 | -11.81 | 43.40 7400 |-30.60| peak
2 1398.545| 5407 | -11.81 | 42.26 54.00 |-11.74] AVG
3 2480.024| 10527 | —7.37 | 97.90 7 7| peak
) 4960.050| 53.30 052 | 5382 74.00 [-2018| peak
5 4960.050| 48.95 052 | 4947 5400 | 453 | AVG
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Figure 23:

Test figure of spurious emissions, mode A.3, Horizontal

polarity (18GHz —25GHz), GFSK Modulation

‘ @ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
] AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

60

50

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #799 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/02/03/
Temp.( C)Hum.(%) 25 C/50% Time: 12/57113
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m
Model:  NS-CLBT02
Manufacturer: Compupal
Note:  BDR

70.0 dBuVY/m

 limit1: -

30 §
20
L . SRR £
0.0 ;
18000.000 20000 25000.0MHz
Freq. Reading | Factor | Resuit Limit  |Margin Height | Degree
No. | (MH2) | (dBuvim)| (@B) |(dBuvim) |(@Buvim)| (dB) | P | om) | ciegy | Remerk
1 24934.254| 3072 | 1881 | 4953 | 74.00 |2447| peak
2 24934264 1977 | 18.81 | 3858 | 5400 |-1542| AVG

Page: 1 hitp://www.atc-lab.com
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Figure 24: Test figure of spurious emissions, mode A.3, Vertical polarity
(18GHz - 25GHz), GFSK Modulation

W
r: ® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
g AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tei:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#798 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/02/03/
Temp.( C)Hum.(%) 25 C/50% Time: 12/50/47
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m

Model:  NS-CLBT02
Manufacturer: Compupal

Note: BDR
70.0 dBu¥/m
Elimiﬂ: —
60
50
P PSR ,,‘, TS
30
BB e e et e e e e e e e 2 ot nna e e
0.0 H
18000.000 20000 25000.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | (Mhz) | (@Buvim)| (dB) | (dBuvim) |(dBuvim)| (@B) | % | ©em | (eg) | Remark
7 24950674 3038 | 1883 | 4921 7400 |-24.79| peak
2 24950674| 1949 | 18.83 | 3832 | 54.00 |-15.68] AVG

Page: 1 http:/fwww.atc-lab.com
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Figure 25: Test figure of spurious emissions, mode A.1, Horizontal
polarity (9kHz — 30MHz), 8DPSK Modulation

@ RBW 200 Hz
MT 50 ms
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Figure 26: Test figure of spurious emissions, mode A.1, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation
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Figure 27: Test figure of spurious emissions, mode A.1, Horizontal
polarity (30MHz — 1GHz), 8DPSK Modulation

F ® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
1 AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #788 Polarization:  Horizontal
Standard: FCC Ciass B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testifem: Radiation Test Date: 13/02/03/
Temp.( CYHum.(%) 26 C/55% Time: 11/31/44
EUT: Clock Radio with Bluetooth Engineer Signature: PE!
Mode: TX2402MHz Distance: 3m

Model:  NS-CLBT02
Manufacturer: Compupal

Note:  EDR
0.0  dBuv/m
: T —
60
50
0
b |
At g™
10 O
0.0 ; : I S : : : b
30000 40 50 68 70 80 300 406500 60D 700 10D0.0 MHz
Freq. Reading | Factor Result Limit |Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuVim) |(dBuVim)| (B) | P | em) | (eg) | Rk
1 1562.6254| 11.03 11.55 22.58 43.50 |-20.92] QP
2 323.72501 1217 17.50 29.67 46.00 |-16.33] QP
3 402.9549| 11.21 19.46 30.67 46,00 |-15.33] QP

Page: 1 http://www.atc-lab.com




Appendix 1 A TUVRheinland®

17030657 001
Produkte
Products Page 27 of 81

Figure 28: Test figure of spurious emissions, mode A.1, Vertical polarity
(30MHz - 1GHz), 8DPSK Modulation

® ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#789 Pelarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: - Radiation Test Date: 13/02/03/
Temp.( CYHum.(%) 26 C/55% Time: 11/39/18
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: TX 2402MHz . Distance: 3m -

Model:  NS-CLBT02
Manufacturer: Compupal

Note:  EDR

70.0 dBu/m

limitt: =

60

50

40

30

20

0.0 H H N H H : :
30.000 300 400 500 600 7(|]I] 1ﬂﬁﬂ.U MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No. (MHz) | (@Buvim) | (dB) | (dBuV/m) |(dBuV/m){ (dB) | %™ | m) | (egy | Remerk
1 342450 1075 | 1577 | 26.52 40.00 |-13.48] QP
2 87.6051] 8.00 13.71 | 21.71 2000 |-18.29] QP
3 114.4197] 10.51 13.71 | 24.22 4350 | 1928 QP

Page: 1 http:/fwww.atc-lab.com




Appendix 1 A TUVRheinland®

Produkte 17030657 001
Products Page 28 of 81

Figure 29: Test figure of spurious emissions, mode A.1, Horizontal
polarity (1GHz —18GHz), 8DPSK Modulation

' : ® ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#765 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date:.13/02/03/
Temp.( C)YHum.(%) 26 C/55% Time: 8/02/14
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: TX 2402MHz Distance: - 3m

Model:  NS-CLBT02
Manufacturer: Compupal

Note:  EDR

110.0 dBuV/m

¢ limit1: s

100

90

80

70

1)

50

40

20

10.0 : H . H H ‘ H N H
1000.000 éﬂﬂﬂ éUﬂU ’ éﬂﬂﬂ (;UUO 7‘000 él]l]l]él]l]ﬂ( 18000.0MHz
No. (Flvrlig') (5333}73) F(ZCBt)0 ' (dRBzilullrtn) (dIB_Lr{]/I/tm) M(?jré])m petectr | "eA! | Gogy, | Remark
1 1398.479| 56.91 | -11.81 | 45610 | 7400 |-28.90] peak
2 1398.470| 5574 | 11.81 | 43903 | 5400 |-10.07] AVG
3 2402.022| 10281 | 7.45 | 9536 7 7| peak
3 4804.042| 4831 | 030 | 4801 7400 | 25.99| peak
5 4804.042] 4376 | 030 | 4346 | 5400 |-1054] AVG

Page: 1 http://www.atc-lab.com
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Figure 30: Test figure of spurious emissions, mode A.1, Vertical polarity
(1GHz - 18GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #764

Standard:: FCC Class B :3M Radiated
Test item: Radiation Test
Temp.( C)Hum.(%) 26 C/55%
EUT: Clock Radio with Bluetooth
Mode: TX2402MHz
Model: NS-CLBT02
Manufacturer: Compupal

Polarization:

Power Source:
Date: 13/02/03/

Time: 7/49/48

Engineer Signature: PE|
Distance:

3m

Vertical
AC 120V/60Hz & DC 3V

Note: EDR

110.0 dBuV/m

100

S0

80

70

60

¢ limit1:

50

40

30

20

10.0 i : : ; oo
1000.000 2000 3000 5000 6000 7000 80009000 18000.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree

No- | (MHz) | (dBuvim) | (dB) | (dBuvim) [(cBuvim)| (@B) | P | omy | (wegy | Remerk

1 1398.483( 56.44 -11.81 4463 74.00 |-29.37( peak

2 1398.483| 55.38 -11.81 43.57 54.00 (-10.43| AVG

3 2402.027| 103.72 -7.45 96.27 / / peak

4 4804.055| 50.18 -0.30 49.88 74.00 |-24.12| peak

5 4804.055| 45.78 -0.30 45,48 54.00 -8.52 | AVG
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Figure 31: Test figure of spurious emissions, mode A.1, Horizontal
polarity (18GHz —25GHz), 8DPSK Modulation

(ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #802 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/02/03/
Temp.( C)YHum.(%) 25 C/50% Time: 13/12116
EUT: Clock Radio with Bluetooth Engineer Signature: PEI|
Mode: TX 2402MHz Distance: 3m
Model: ~ NS-CLBT02
Manufacturer: Compupal
Note:  EDR
70.0 dBuV/m
: limit1: —
60
el Y L A Y L %
SNt bt ol y
bt mew o mwf Wit M'(V"’WWWWMWW‘MW A oY
30
20
T e e e e 4 4 M A A e S ¥ A e s e
0.0 ;
18000.000 20000 25000.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) |(dBuvim) |(daBuvim)| (@B) | D% | @my | (egy | Remerk
1 24934.254| 30.43 18.81 49.24 74.00 |-24.76| peak
2 24934.254| 19.87 18.81 38.68 54,00 |-15.32| AVG
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Figure 32: Test figure of spurious emissions, mode A.1, Vertical polarity
(18GHz - 25GHz), 8DPSK Modulation

& ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,8ldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen, P.R.China Fax:+86-0755-26503396
Job No.: PYH #801 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem:. Radiation Test Date: 13/02/03/
Temp.( C)Hum.(%) 25 C/50% Time: 13/05/51
EUT: Clock Radio with Bluetooth Engineer Signiature; PE!
Mode: TX 2402MHz Distance: 3m

Model:  NS-CLBT02
Manufacturer: Compupal

Note: EDR
70.0 dBuV/m
limitT: —
60
50 :
iy ¥ rih
S ANt oot o
30
10 .‘.....““,..,,”H..,..»...MM.‘.M.; ................................................................................... L
0.0 :
18000.000 20000 25000.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No. (MHz) | (@Buvim) | (@B) | (dBuvim) | (dBuvim)| (dB) | P¥* | em) | (eg) | Remerk
1 24942463 3137 1882 | 50.19 74.00 |-2381| peak
2 24942.463| 20.06 18.82 | 38.88 5400 |-15.12| AVG

Page: 1 http:/fiwww.atc-lab.com
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Figure 33: Test figure of spurious emissions, mode A.2, Horizontal
polarity (9kHz — 30MHz), 8DPSK Modulation

@ RBW 200 Hz
MT 50 ms
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Figure 34: Test figure of spurious emissions, mode A.2, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation
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Figure 35: Test figure of spurious emissions, mode A.2, Horizontal
polarity (30MHz — 1GHz), 8DPSK Modulation

b by

! ® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c . F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #791 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/02/03/
Temp.( C)Hum.(%) 26 C/55% Time: 11/54/40
EUT: Clock Radio with Bluetooth Engineer Signature: PE]
Mode: TX 2441MHz Distance: 3m

Model:  NS-CLBT02
Manufacturer: Compupal

Note: EDR
70.0 dBu¥/m
H : limit1: —_—
60
50
40
; 3 [ ; i NKN{"L NMW Mm{,}hd&?%
20 SO SO S
10
0.0 ; ; [ ; ; ] : RIS
30.000 40 50 60 78 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz) | (aBuvim)| (@B) | (dBuvim) |(dBuvim)| (@B) || tem) | twegy | R
1 83.6937 5.17 13.27 18.44 40.00 |[-21.56] QP
2 327.1554 10.81 17.64 28.45 46.00 |-1755) QP
3 402.5168 10.43 19.44 29.87 46.00 {-16.13| QP

Page: 1 hitp://www.atc-lab.com
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Figure 36: Test figure of spurious emissions, mode A.2, Vertical polarity
(30MHz — 1GMHz), 8DPSK Modulation

3 B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#790 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/02/03/
Temp.( CYHum.(%) 26 C/55% Time: 11/46/15
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: TX2441MHz . Distance: 3m

Model: NS-CLBT02
Manufacturer: Compupal

Note:  EDR

70.0  dBu¥/m

i limitl: _—

60

50

40

30

20

0.0 : NS OUN S : ; : R S N
30.000 40 50 60 70 80 380 400 500 660 700 1000.0 MHz
Freq. Reading | Factor Resuit Limit  [Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) | (dBuvim) |(aBuvim) | (@B) || emy | @egy | Remerk
1 34.1881] 1026 | 1577 | 2608 | 40.00 |-13.97| QP
101.1188] 9.13 1459 | 2372 | 4350 |-19.78] oP
3 1144197| 1066 | 13.71 | 2437 | 4350 |-19.43| ap
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Figure 37: Test figure of spurious emissions, mode A.2, Horizontal
polarity (1GHz — 18GHz), 8DPSK Modulation

(ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #769 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem:. Radiation: Test Date: 13/02/03/
Temp.( C)YHum.(%) 26 C/55% Time: 8/50/15
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: TX 2441MHz Distance: 3m
Model:  NS-CLBT02
Manufacturer: Compupal
Note: EDR
110.0  dBuV/m
| limitt: —
100 fonnemmesmmeceens e I
1 S K U OGN SO SN SOt U ST
LI T Tl S T TS STNPOIN. N SPU SO SN U IO
I SO DU R
[ | O AN
1 vt L I DN SUNON SUUE SR SO
4
® B gk
30 W‘VMWWWWMM _____ S~ LR
20
10.0 ; : H S SR I
1000.000 2000 3000 5000 6000 7000 80009600 180000 MHz
Freq. Reading | Factor | Result Limit  [Margin Height | Degree
No. | (Mhz) | (dBuvim) | (@B) | (dBuvim) | (@Buvim)| (dB) | | tom) | wegy | Remerk
1 1398.546| 56.65 -11.81 44.84 74.00 (-29.16| peak
2 1398.546| 55.41 -11.81 43.60 54,00 |[-10.40| AVG
3 2441.030( 99.98 -7.35 92.63 / / peak
4 4882.028| 49.26 0.14 49.40 74.00 |-24.60| peak
5 4882.028| 44.78 0.14 44.92 54.00 | -9.08| AVG
Page: 1 http://www.atc-lab.com
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Figure 38: Test figure of spurious emissions, mode A.2, Vertical polarity
(1GHz - 18GHz), 8DPSK Modulation

(ATC)

ACCURATE TECHNOLOGY CO.,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.. PYH#768

Mode: TX2441M

Hz

Model:  NS-CLBT02
Manufacturer: Compupal

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( C)YHum.(%) 26 C/55%

EUT: Clock Radio with Bluetcoth

Polarization:
Power Source:
Date: 13/02/03/
Time: 8/39/46

Engineer Signature: PEI

Distance: 3m

Vertical
AC 120V/60Hz & DC 3V

Note;  EDR

110.8  dBu¥/m

¢+ hamitd: s
:
|

N M ««me'r’”*"‘“?

20
100 ; : ; b
1000000 2000 3000 5000 6000 7000 8000300 T0000.0MHz
No. ([;/IreH‘l) (5533'/73) F(?jcst)o ' (dgiwrtn) (dlélur{]/l/tm) M(Zg)l " oaetor | TG | ooy | R
1 1398.503| 53.99 -11.81 42.18 74.00 |-31.82| peak
2 1398.503| 52.63 -11.81 40.82 54.00 |(-13.18] AVG
3 2441.018| 102.26 -7.35 94.91 / / peak
4 4882.036| 51.14 0.14 51.28 74.00 |-22.72| peak
5 4882.036| 46.73 0.14 46.87 54.00 | -7.13| AVG
Page: 1 hitp://www.atc-lab.com
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Figure 39: Test figure of spurious emissions, mode A.2, Horizontal
polarity (18GHz — 25GHz), SDPSK Modulation

& ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

60

50

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #803 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/02/03/
Temp.( C)YHum.(%) 25 C/50% Time: 13/20/06
EUT: Clock Radio with Bluetosth Engineer Signature: PEI
Mode: TX2441MHz Distance; 3m
Model: ~ NS-CLBTO02
Manufacturer: Compupal
Note: EDR
70.0  dBuV¥/m
; limitl: —_—

40 i
30 ;.
20
T b e et e e e e £ a2 7 S 2 e n s
0.0 :
18000.000 20000 25000.0MHz
Freq. Reading Factor Result Limit [Margin Height | Degree
No- | MHz) | (aBuvim) | (dB) | (dBuvim) |(dBuvim)| (@B) |P%™ | @m | (deg) | Remek
1 24950.674| 31.31 18.83 | 50.14 74.00 |-23.86| peak
2 24950674 2027 | 18.83 | 39.10 5400 |-14.90] AVG

Page: 1 hitp://www.atc-lab.com
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Figure 40: Test figure of spurious emissions, mode A.2, Vertical polarity
(18GHz - 25GHz), 8DPSK Modulation

. @ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #804 Polarization:  Vertical
Standard:- FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/02/03/
Temp.( CYHum.(%) 25 C/50% Time: 13/28/30
EUT: Clock Radio with Bluetooth Engineer Signature: PE!
Mode: TX 2441MHz Distance: - 3m

Model:  NS-CLBT02
Manufacturer: Compupal

Note: EDR
700 dBu¥/m
x limit1: —_
S OO U VO U O RO U U
% o Py
A MNNMW “WA“MWQ‘@«WA‘WNWthW WP Aoy e SitnlAnia ’1{,\4\1,("4{»1/4

30
20
10
00 :
18000.000 20000 25000.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) | (dBuVim) |(dBuvim)| (dB) | = | tem) | tegy | Remek
1 24983.547| 3079 | 18.88 | 49.67 74.00 |-24.33| peak
2 24983.547| 2018 | 18.88 | 39.06 5400 |-14.94] AVG

Page: 1 hitp://www.atc-lab.com




Produkte
Products

Appendix 1 A_ TUVRheinland®

17030657 001
Page 39 of 81

Figure 41: Test figure of spurious emissions, mode A.3, Horizontal
polarity (9kHz — 30MHz), 8DPSK Modulation

@ RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

dBpA w 100 kHz 1 MHz 10 MHz
/m LERE

120
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~
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0
\
~L
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40

20

o, |,

I ey
|

=
=
=

-20

9 kHz 30 MHz

Date: 3.FEB.2013 14:50:59

Figure 42: Test figure of spurious emissions, mode A.3, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation

® RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

dBuA w 100 kHz 1 MHz 10 MHz
/m LFRE

120

\\\
~
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MAXH 00 \
~l_
TDF
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Date: 3.FEB.2013 14:52:50
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Figure 43: Test figure of spurious emissions, mode A.3, Horizontal
polarity (30MHz — 1GHz), 8DPSK Modulation

1 & ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Tel:+86-0755-26503290

Job No.: PYH#792

Testitem: Radiation Test

Mode: TX 2480MHz

Model:  NS-CLBT02
Manufacturer: Compupal

Standard: FCC Class B 3M Radiated

Temp.( CYHum.(%) 26 C/55%
EUT: Clock Radio with Bluetooth

Polarization:  Horizontal

Power Source: AC 120V/60Hz & DC 3V
Date: 13/02/03/

Time: 12/02/10

Engineer Signature: PEI

Distance: 3m - =

Note: EDR

70.0  dBuV/m

limit1: e

a0

X TR T T R

70

300 400500 600 /0D 100D.0 MHz

Freq. Reading | Factor | Result Limit  {Margin Height | Degree
No- | (MHz) |(aBuvim)| (dB) |(dBuvim) |(dBuvim)| (aB) | % | @m) | w@eg) | Rema
1 152.0902 13.19 11.54 24.73 4350 |-18.77| QP
2 327.1553 11.63 17.64 29.27 46.00 |-16.73| QP
3 401.8992 11.05 19.43 30.48 46.00 |-1552| QP
Page: 1 hitp://www.atc-lab.com
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Figure 44: Test figure of spurious emissions, mode A.3, Vertical polarity
(30MHz - 1GHz), 8DPSK Modulation

' ", ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
. AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#793 Polarization: ~ Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/02/03/
Temp.( CYHum.(%) 26 C/55% Time: 12/10/52
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m

Model:  NS-CLBTO02
Manufacturer: Compupal

Note:  EDR

70.0  dBu¥/m

i limitl: —

60

50

40

30

20

0.0 : H 4 N H H H H H N H
30.000 40 50 60 70 80 300 400 500 600 70O 'll]E‘l[Lﬂ MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | ‘MHz) |(dBuvim)| (dB) | (dBuVim) |(dBuvim)| (aB) | =% | em) | weg) | Remark
1 324069 1080 | 15.75 | 2655 | 40.00 |-13.45| QP
99.7676| 1179 | 14.75 | 2654 | 4350 |-16.96] QP
T14.8224| 1142 | 1369 | 25.11 4350 |-18.39] ap

Page: 1 http://www.atc-lab.com
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Figure 45: Test figure of spurious emissions, mode A.3, Horizontal
polarity (1GHz —18GHz), 8DPSK Modulation

(ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH#770
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.{ CYHum.(%) 26 C/55%
EUT: Clock Radio with Bluetooth
Mode:  TX2480MHz
Model:  NS-CLBT02
Manufasturer: - Compupal

Polarization:

Power Source:

Date: 13/02/03/

Time: 9/04/17

Engineer Signature: PEI
Distance:

3m

Horizontal
AC 120V/60Hz & DC 3V

Note:  EDR

1106  dBu¥/m

1 hmitd: —

20

10.0

1000.000

200

3000

5000 BOBD 7000 80063000

18000.0MHz

No | et | o | Fadir | ool | e i oo iz | s
1 1398.529| 57.59 -11.81 45.78 74.00 |-28.22| peak
2 1398.529| 56.28 -11.81 44 .47 54.00 | -9.53| AVG
3 2480.013| 99.75 -7.37 92.38 / / peak
4 4960.025| 50.39 0.52 50.91 74.00 |-23.09| peak
5 4960.025| 45.87 0.52 46.39 54.00 | -7.61| AVG
Page: 1 http:/iwww.atc-lab.com
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Figure 46: Test figure of spurious emissions, mode A.3, Vertical polarity
(1GHz - 18GHz), 8DPSK Modulation

& ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #771 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/02/03/
Temp.( CYHum.(%) 26. C/55% Time: 9/16/25
EUT: Clock Radio with Bluetooth Engineer Signature: PEl
Mode: TX 2480MHz Distance: 3m
Model:  NS-CLBT02
Manufacturer: Compupal
Note: EDR
110.0  dBu¥/m
_' limitT: s
L 20 SRR [EURINS | OO S b B
) f B BT v G : L
S T i IS -
20 o o
100 : : H A SO S
1000.000 2600 3000 000 600D 7000 800D 3000 18000.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | MH2) | (@Buvim)| (@B) | (dBuvim) |(dBuvim)| (@B) |P°" | em) | (aegy | Remerk
1 1398.545| 54,74 -11.81 42.93 74.00 |-31.07( peak
2 1398.545 53.51 -11.81 41.70 54.00 [-12.30] AVG
3 2480.027( 101.49 -7.37 94.12 / / peak
4 4960.068| 51.75 0.52 52.27 74.00 |-21.73( peak
5 4960.068( 47.27 0.52 47.79 54.00 621 AVG
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Figure 47: Test figure of spurious emissions, mode A.3, Horizontal
polarity (18GHz —25GHz), 8DPSK Modulation

(ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #806 Polarization:  Horizontal
Standard; FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/02/03/
Temp.( C)YHum.(%) 25 C/50% Time: 15/13/43
EUT: Clock Radio with Bluetooth Engineer Signature: PE|
Mode: TX 2480MHz Distance: 3m
Model: ~ NS-CLBT02
Manufacturer: Compupal
Note:  EDR
700 dBuV¥/m
;’ ; limit1: —
T OO UO U OOV E VU
L W """"""""""""""""""""""""""""""""""""""""""""""""""""""""""""""" i
bt .
AMMWM#’PN"" M'lWA““‘W"*I’"?"‘%M.Wn%qp,vwﬂﬁwﬂwwwww%mmﬁumhm-wdeﬂth.w*’"”w
30
20
T bnvmrnrnrarvnnemnm o am enrm s s e f e S e 2 s Y AR R A A 8RR T e e e
0.0 :
18000.000 20000 25000.0MHz
Freq. Reading | Factor Result Limit  {Margin Height | Degree
No- | (MHz) |(dBuvim)| (dB) | (dBuvim) |(aBuvim)| (dB) | P | em) | (e | Re™ark
1 24958.889( 31.27 18.84 50.11 74.00 |-23.89| peak
2 24958.889( 19.95 18.84 38.79 54.00 [-15.21| AVG

Page: 1 http://waww. atc-lab.com
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Figure 48: Test figure of spurious emissions, mode A.3, Vertical polarity
(18GHz - 25GHz), 8DPSK Modulation

_ ® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bidg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #805 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source:  AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/02/03/
Temp.(* CYHum.(%) 256 C/50% Time: 15/05/38
EUT: Clock Radio with Bluetooth Engineer Signature:  PEI
Mode: TX 2480MHz Distance: 3m
Model:  NS-CLBT02
Manufacturer: Compupal
Note:  EDR

70.0  dBuV/m

: limit1: _
60
50 '““”'"'""'""””\ """""""""""""" ?"""'"""”"'M’“”'““““'“'"""””““"“'""””"”"“““""”'“‘@{‘\3
Wpessng J, N s
M Ao A

T S ST ol e e s e e e e et e e

30

20

B 11 TN , ....................................................................................

0.0 :

18000.000 20000 25000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree

No- | (MHz) | (dBuvim)| (@B) | (dBuvim) |(dBuvim)| (dB) | P | @m) | weg) | Remk
1 24975.325| 31.06 18.86 49.92 74.00 [-24.08! peak
2 24975.325 19.84 18.86 38.70 54.00 |(-15.30| AVG
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Figure 49: Test figure of spurious emissions, mode B, Horizontal polarity
(9kHz — 30MHz), GFSK Modulation

@ RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

dBpA w 100 kHz 1 MHz 10 MHz
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Figure 50: Test figure of spurious emissions, mode B, Vertical polarity
(9kHz — 30MHz), GFSK Modulation

® RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

dBupA w 100 kHz 1 MHz 10 MHz
/m LFRE
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-100
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Date: 3.FEB.2013 13:56:51
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Figure 51: Test figure of spurious emissions, mode B, Horizontal polarity
(830MHz — 1GHz), GFSK Modulation

B
F & b, & ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
1 AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #781 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/02/03/
Temp.( C)YHum.(%) 26 C/55% Time: 10/36/54
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: RX 2402MHz Distance: -3m

Model:  NS-CLBT02
Manufacturer: Compupal

Note: BDR
70,0 dBuY/m
H Tremit: —
60
50
10
: A W}\’( :
: iy Lo
20 ;M WMJH Y\\f
10 ~~ -----------------
0.0 ; S SO ; ; ] I
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim) | (dB) | (dBuvim) |(dBuVim)| (aB) | P | @m) | weg) | Remark
1 152.6255| 13.40 11.55 | 24.95 4350 |-18.55] QP

327.1554| 10.93 17.64 28.57 46.00 |-17.43 QP
402.5168| 10.12 19.44 29.56 46.00 |-16.44| QP

Page: 1 hitp:/fwww. atc-lab.com
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Figure 52: Test figure of spurious emissions, mode B, Vertical polarity

(830MHz - 1GHz), GFSK Modulation

& ACCURATE TECHNOLOGY CO., LTD.
1 AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Model: ~ NS-CLBT02
Manufacturer: Compupal

Job No.: PYH #780 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/02/03/

Temp.( C)YHum.(%) 26 C/55% Time: 10/28/14

EUT: Clock Radio with Bluetooth Engineer Signature: PEI

Mode: RX2402MHz Distanice: 3m

Note:  BDR

70.0  dBu¥/m

60

50

Ulimitl: T ——

40

30

20

0.0 H H H H H H H i
30.000 300 400 500 600 700 1000.0 MHz
Freq. Reading | Factor | Result Limit  [Margin Height | Degree
No. | (MHz) |(dBuvim)| (dB) | (dBuVim) |(aBuvim)| (dB) | % | em) | wwegy | Remerk
1 34.6485 11.45 15.72 27.17 40.00 |-12.83| QP
86.9918 9.81 13.68 23.49 40.00 |-16.51] QP
100.4712 10.51 14.70 25.21 43.50 |-18.29] QP
Page: 1 hitp:/iwww.atc-lab.com
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Figure 53: Test figure of spurious emissions, mode B, Horizontal polarity
(1GHz -18GHz), GFSK Modulation

® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
1 AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#774 Polarization:  Horizorital
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date::13/02/03/
Temp.( C)YHum.(%) 26 C/55% Time: 9/41/03
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m

Model:  NS-CLBT02
Manufacturer: Cornpupal

Note:  BDR

100.0 dBuV/m

limat1: —

a

a0

70

60

50

40 feeone [,

P A

a0 (et

Y U JE L SRR SO SRR SO S

10 M
0.0 : : : ; A T
1000.000 2000 3000 5000 6000 7800 8000 9000 18000.0 MH2
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No. | Mz | Buvim) | (@B) | (@Buvim) | (@Buvim)| (dB) | P | @m | (og) | Remark
1 1398.510| 56.86 | -11.81 | 45.05 | 7400 |2895| peak
2 1398510 5562 | -11.81 | 43.81 5400 |-10.19] AVG
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Figure 54: Test figure of spurious emissions, mode B
(1GHz - 18GHz), GFSK Modulation

® ACCURATE TECHNOLOGY CO., LTD.
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

, Vertical polarity

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Model:  NS-CLBT02
Manufacturer: Compupal

Job No.: PYH#775 Polarization;  Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/02/03/

Temp.( CYHum.(%) 26 C/55% Time: 9/49/33

EUT: Clock Radio with Bluetooth Engineer Signature: PEI

Mode: RX 2402MHz Distance: 3m

Note:  BDR

100.0 dBu¥/m

30

80

70

60

¢ limit1: —

50

L L L Lt | SECRTPEP I : ) w1
. o WJMMN«A):MWW\%M

30 R el

20 fooeee o

10

0.0 : : : ; HONU S S O

100000 2060 3000 5000 G000 7000 0003000 TBE00.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz) |(dBuvim)| (dB) |(dBuvim) |(dBuvim)| (dB) | % | em) | wea) | Rema
1 1398.503| 54.87 -11.81 43.06 74.00 |-30.94| peak
2 1398.503 53.70 -11.81 41.89 54.00 |-12.11| AVG
Page: 1 hitp://www.atc-lab.com
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Figure 55: Test figure of spurious emissions, mode B, Horizontal polarity
(18GHz -25GHz), GFSK Modulation

, ® .. ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A T c ' F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #808 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/02/03/
Temp.( C)Hum.(%) 25 C/50% Time: 15/31/21
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: ' RX2402MHz - Distance: 3m
Model: ~ NS-CLBT02
Manufacturer: Compupal
Note:  BDR

70.0 dBu¥/m

‘ limit1: _—
50
1
R I b U
o o
o M&W\M‘ WWWWAM@«MWW\W Py A i FMMW‘ S

30

10

0.0 |

18000.000 20000 25000.0 MHz
Freq. Reading | Factor | Result Limit  [Margin Height | Degree

No. (MHz) | @Buv/m) | (dB) | (dBuV/m) |(dBuvim)| (dB) |®°" | em) | egy | Remak
1 24950.674 31.34 18.83 50.17 74.00 |-23.83| peak
2 24950.674| 20.05 18.83 38.88 54.00 [-15.12| AVG
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Figure 56: Test figure of spurious emissions, mode B, Vertical polarity
(18GHz - 25GHz), GFSK Modulation

ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH#807 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source:. AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/02/03/
Temp.( C)YHum.(%) 25 C/50% Time: 15/22/04
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: RX 2402MHz e Distance: 3m
Model:  NS-CLBT02
Manufacturer: Compupal
Note: BDR

700 dBu¥/m

60

11 T S Y ............................................................................... o

'WJW,MVNM M»M\WNWVW"fhgt\h\‘M\-"‘fn‘w'M‘v’Wm&MM«wwmmww,;{M‘v@, WWWA"""/M/“WWMWW"T{'

30

20

10

0.0 !

18000.000 20000 25000.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree

No. | (MHz) |(dBuvim)| (@B) |(dBuvim) |(dBuvim)| (dB) | =% | cm) | (eg) | Remerk
1 24983.547| 30.50 18.88 49.38 74.00 |-2462| peak
2 24983.547| 20.27 18.88 39.15 54.00 [-14.85| AVG
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Figure 57: Test figure of spurious emissions, mode B, Horizontal polarity
(9kHz — 30MHz), 8DPSK Modulation
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Figure 58: Test figure of spurious emissions, mode B, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation
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Figure 59: Test figure of spurious emissions, mode B, Horizontal polarity
(30MHz - 1GHz), 8DPSK Modulation

® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A T c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#778 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/02/03/
Temp.( CyHum.(%) 26 C/55% Time: 10/13/39
EUT: Clock Radio with Bluetooth Engineer Signature: PEIl
Mode: RX 2402MHz * - Distance: 3m

Model:  NS-CLBT02
Manufacturer: Compupal

Note:  EDR

70.0 dBu¥/m

¢ it : —

60

50

40

30

20

0.0 i H : P H N H H H H
30.000 40 50 l;ﬂ 70 80 300 00 500 600 7‘0[] ’ 1000.0 MHz
Freq. Reading | Factor | Resuit Limit  |Margin Height | Degree
No- | MHz) | (aBuvim) | (dB) | (dBuvim) |(dBuVim) | (dB) | P | em) | gy | Reme
1 34.7705| 3.71 1572 | 1943 | 4000 |2057| QP
2 156.4250| 13.31 | 11.71 | 25.02 | 4350 |-18.48] QP
3 3996981 1021 | 1939 | 2960 | 4600 |1640] QP

Page: 1 hitp://mwww.atc-lab.com
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Figure 60: Test figure of spurious emissions, mode B, Vertical polarity
(30MHz - 1GHz), 8DPSK Modulation

® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#779 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Test item: - Radiation Test Date: 13/02/03/
Temp.( C)Hum.(%) 26 C/55% Time: 10/20/13
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m
Model: = NS-CLBT02
Manufacturer: Compupal
Note:  EDR
700 dBuV/m
T limitd: —

60

50

40

30

20

10

0.0 i H H H H H ' H N H
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- I (MHz) | (dBuvim) | (dB) | (dBuvim) |(aBuvim)| (@B) |2 | em) | (wegy | Remam
1 346485| 1085 | 1572 | 26.57 | 4000 |-1343] QP
84.2839 9.65 13.40 23.05 40.00 |-16.95| QP
99.7676| 1061 | 1475 | 2536 | 4350 |-18.14] QP

Page: 1 hitp://www.atc-lab.com
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Figure 61: Test figure of spurious emissions, mode B
(1GHz -18GHz), 8DPSK Modulation

- ® ACCURATE TECHNOLOGY CO., LTD.
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

, Horizontal polarity

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Model:  NS-CLBT02
Manufacturer: Compupal

Job No.: PYH#777 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/02/03/

Temp.( C)Hum.(%) 26 C/55% Time: 10/05/14

EUT: Clock Radio with Biuetooth Engineer Signature: PEI

Mode: RX 2402MHz Distance: 3m

Note: EDR

100.0  dBu¥/m

i limitl: e
90 b SRS
80
™ : ‘ R oo
60
50
10 iy
L o N o e N SN S SR S AP R
0.0 : : ‘ : R T
1000.000 2000 3000 5000 G000 70!]0 80009600 18000.0 HHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim) | (dB) | (dBuVim) |(dBuvim)| (dB) | %% | m | weg) | Remark
1 1398577| 5713 | -11.81 | 4532 7400 |-28.68 peak
2 1398.577| 5595 | -11.81 | 44.14 5400 | -9.86| AVG

Page: 1

hitp://www. atc-lab.com




Appendix 1 A TUVRheinland®

Produkte 17030657 001
Products Page 57 of 81

Figure 62: Test figure of spurious emissions, mode B, Vertical polarity
(1GHz - 18GHz), 8DPSK Modulation

_ 1 & ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bidg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#776 Polarization: ~ Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: . Radiation Test Date: 13/02/03/
Temp.( CYHum.(%) 26 C/55% Time: 9/58/02
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m

Model: ~ NS-CLBT02
Manufacturer; Compupal
Note: EDR

100.0 dBu¥/m

¢ limitd: e
80 den e o e e,
80
70
60
50
I e R
“ S el oAl
30 H N
. 1 S e N T D T e L L T TP
LT I D
oo : : : ; SRR TR S A
1000.000 2000 3000 5006 6000 7000 80009000 18000.0MHz
Freq. Reading Factor Result Limit [Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuVIm) |(dBuvim)| (dB) | %= | em) | (egy | Remer
1 1398.541| 5497 | -11.81 | 43.16 74.00 |-30.84] peak
2 1398.541| 53.76 | -11.81 | 41.95 5400 |-12.05] AVG
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Figure 63: Test figure of spurious emissions, mode B, Horizontal polarity
(18GHz -25GHz), 8DPSK Modulation

: ®  AGGCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #809 Poalarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/02/03/
Temp.( C)YHum.(%) 25 C/50% Time: 15/38/04
EUT: Clock Radio with Bluetooth . Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m
Model: ~ NS-CLBT02
Manufacturer: Compupal
Note: EDR

70.0 dBu¥/m

T imitd: —

60

50

40

30

20

TO frevnrarmmvrmemmrmea vy anma e an e n , .................................................................................

0.0 ;

18000.000 20000 25000.0MHz
Freq. Reading Factor Result Limit |Margin Height | Degree

No- | MHz) | (dBuvim) | (dB) | (dBuv/m) |(dBuvim)| (dB) | | em) | wegy | Remerk
1 24934.254| 30.96 18.81 49.77 74.00 [-24.23| peak
2 24934.254 19.85 18.81 38.66 54.00 |[-15.34| AVG

Page: 1 http:/fwww.atc-lab.com




Appendix 1 A TUVRheinland®

Produkte 17030657 001
Products Page 59 of 81

Figure 64: Test figure of spurious emissions, mode B, Vertical polarity
(18GHz - 25GHz), 8DPSK Modulation

& & ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
i AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #810 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/02/03/
Temp.( C)Hum.(%) 256 C/50% Time: 15/46/13
EUT: Clock Radio with Bluetooth Engineer Signature: PE!
Mode: RX 2402MHz : Distance: 3m
Model:  NS-CLBT02
Manufacturer: Compupal
Note:  EDR

70.0 dBuV/m

5 Trnit1: e
0
50 B """""""""""""""""""""""""""""""""""""""""""""""""""""""""""""" K" ﬁ}
M‘W WA A o s g st i g

30

20

LT N S SO

0.0 :

18000.000 20000 25000.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree

No- | (MHz) | (dBuvim)| (dB) |(dBuvim) |(dBuvim)| (dB) | % | tem) | (deg) | Remark
1 24975.325| 30.93 18.86 49.79 74.00 |-24.21| peak
2 24975.325| 19.93 18.86 38.79 54.00 |-15.21| AVG

Page: 1 hitp://www. atc-lab.com
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Figure 65: Test figure of Radiated emissions in restricted bands, Mode
A.1, Horizontal, GFSK Modulation

y 1 ® ACCURATE TECHNOLOGY CO,,LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#757 Polarization: ~ Horizontal
Standard: FCC Part 15 Band Edge (2.4G) Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 2013/02/02
Temp.( CYHum.(%) 26 C/55% Time; 18:34:12
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m

Model:  NS-CLBT02
Manufacturer: Compupal

Note:  BDR

100.0 dBuV¥/m

a0
a0
T e T T T
&0
50
A e e A A L S A A A s m s e } -----
i st A Aol A Bt et Tttt ok
1 5 RN
{1 GO U O
L OV A
0.0
2310.000 390.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim) | (dB) | (dBuvim) |(dBuvim)]| (@B) | =% | cm) | egy | Rerma
1 2386.078| 47.43 -7.56 39.87 74.00 [-34.13] peak
2 2386.078] 36.56 -7.56 29.00 54.00 [-25.00] AVG

Page: 1 hitp://www.atc-lab.com
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Figure 66: Test figure of Radiated emissions in restricted bands, Mode
A.1, Vertical, GFSK Modulation

y ® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#756 Polarization: . Vertical
Standard: FCC Part 15 Band Edge (2.4G) Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 2013/02/02
Temp.( CYHum.(%) 26 C/55% Time; 18:22:31
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m

Model:  NS-CLBT02
Manufacturer:  Compupal

Note: BDR

100.0  dBuV/m

90

80

L T T

60

59
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30
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10

0.0

2310.000 2390.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree

No- | (MHz) | (dBuvim)| (dB) | (dBuvim) |(dBuvimy| (dB) | P | em) | weg) | Reme
1 2386.009| 4865 | 756 | 42.00 7400 |-31.91] peak
2 2386.099] 37.96 | 7.56 | 30.40 5400 |-23.60] AVG

Page: 1 hitp://www.atc-lab.com
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Figure 67: Test figure of Radiated emissions in restricted bands, Mode
A.3, Horizontal, GFSK Modulation

® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#762 Polarization:  Horizontal
Standard: FCC Part 15 Band Edge (2.4G) Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 2013/02/02
Temp.{ C)Hum.(%) 26 C/55% Time: 19:35:58
EUT: Clock Radio with Bluetooth Engineer Signature: PE|
Mode: TX 2480MHz Distance: 3m

Model:  NS-CLBT02
Manufacturer: Compupal

Note;: BDR

100.0 dBuV/m

80 =
80
T e e e Y A 3 8 8 S S 4 4 % N e e
&0 -
40
30
20
10
0.0
2483.500 2500.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No. (MHz) | (dBuvim) | @B) | (dBuvim) |(dBuvim)| (dB) || €m | (egy | Rema
1 2483500| 54.86 | -7.37 | 4749 7400 | 2651] peak
2 2483500| 4357 | -7.37 | 3620 5400 |-17.80| AVG

Page: 1 hitp://www.atc-lab.com
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Figure 68: Test figure of Radiated emissions in restricted bands, Mode
A.3, Vertical, GFSK Modulation

; ® ACCURATE TECHNOLOGY CO., LTD. "} Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Flax:+86-0755-26503396
Job No.:' PYH#763 Polarization;  Vertical
Standard: FCC Part 15 Band Edge (2.4G) Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 2013/02/02
Temp.( CYHum.(%) 26 C/55% Time: 19:48:19
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m

Model:  NS-CLBT02
Manufacturer: Compupal

Note: BDR

100.0 dBuY/m

0
80
e e e S A A A% A e a2 s an e
60
b
a0 PO O - mm e e ememameemnae e n e e sl oo m e L.
M"”VWMMWJMMMWM M‘MJ—,.\-JAJ..u/.hM«LWW\MWWWMM?W»Aﬂ«l«ﬂmv&sw«mwfﬁw‘
1 T SO S
10
0.0
2483500 2500.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No. (MHz) | (@Buvim) | (@B) | (dBuvim) |(dBuvim)| (dB) | %™ | m) | egy | Rema
1 2483.500| 55.33 737 | 47.9 74.00 |-26.04| peak
2 2483500| 4448 737 | 871 54.00 |-16.89| AVG

Page: 1 hitp://www.atclab.com
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Figure 69: Test figure of Radiated emissions in restricted bands, Mode
A.1, Horizontal, 8DPSK Modulation

® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #766 Polarization:  Horizornital
Standard: FCC Part 15 Band Edge (2.4G) Power Source: AC 120V/60Hz & DC 3V
Test item: - Radiation Test Date: 13/02/03/
Temp.( CYHum.(%) 26 C/55% Time: 8/15/16
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: TX 2402MHz Distanice: 3m

Model:  NS-CLBT02
Manufacturer: Compupal

Note:  EDR

100.0 dBuV/m

2310.000

2330.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuVim) | (dBuvim)| (dB) |P# | m) | weg) | Remare
1 2386.050| 47.93 | -7.56 | 40.37 7400 |-33.63] peak
P 2386.050| 3626 | -7.56 | 28.70 54.00 |-25.30| AVG

Page: 1 http://www.atc-lab.com
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Figure 70: Test figure of Radiated emissions in restricted bands, Mode
A.1, Vertical, 8DP SK Modulation

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

EUT:
Mode:
Model:

Job No.: PYH #767

Standard: FCC Part 15 Band Edge (2.4G)
Test item:- 'Radiation Test

Temp.( C)YHum.(%) 26 C/55%

Clock Radio with Bluetooth
TX2402MHz
NS-CLBT02

Manufacturer: Compupal

Polarization:
Power Source:
Date: 13/02/03/

Time: 8/27/42

Engineer Signatire: PEIl
Distance:

3m

Vertical
AC 120V/60Hz & DC 3V

Note:

EDR

100.0 dBuVY/m
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T e e e A4 A A~ S S S A YA e et S e 4 e e
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T P Y SO
uwwu,wwm/mw\wewmwv\iwwwwwWmfmsrv»mf’lwwmrwwawwwﬁ.uw#ﬁmfWMWMM's‘WJ b
1 T OO e e o L e 8 o o o
20
10
0.
2310.000 23900 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (MHz) |(dBuvim)| (dB) | (dBuVim) |(dBuvim)| (dB) | | @m) | (eg) | Remerk
1 2386.105( 4941 -7.56 41.85 74.00 |-32.15| peak
2 2386.105| 37.76 -7.56 30.20 54.00 |-23.80| AVG
Page: 1 http://www.atc-lab.com
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Figure 71: Test figure of Radiated emissions in restricted bands, Mode
A.3, Horizontal, 8DPSK Modulation

& ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#773 Polarization:  Horizontal
Standard: FCC Part 15 Band Edge (2.4G) Power Source: AC 120V/60Hz & DC 3V
Test item: - ‘Radiation Test Date: 13/02/03/
Temp.( C)/Hum.(%) 26 C/55% Time; 9/33/22
EUT: Clock Radio with Bluetooth Engineer Signature: PE!
Mode: TX 2480MHz Distance: 3m

Model:  NS-CLBT02
Manufacturer: Compupal

Note:  EDR

100.0  dBuV/m

- 1T PSR UTUS Ol et |

80

T T R T UV

60

21 O O .

0 L MM

30
20
10
0.0
2483.500 2500.0 MHz
'Freq. Reading | Factor Result Limit  [Margin Height | Degree
No. (MHz) | (@Buvim) | (dB) | (dBuvim) |(dBuVim)| (dB) | o | (em) | (deg) | ReEmerk
1 2483500 54.88 737 | 4751 74.00 |-26.49| peak
2 2483500| 4117 | -7.37 | 33.80 54.00 |-20.20] AVG

Page: 1 hitp://www.atc-lab.com
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Figure 72: Test figure of Radiated emissions in restricted bands, Mode
A.3, Vertical, 8DPSK Modulation

. ®  ACCURATE TECHNOLOGY CO., LTD. site: 3¢ Chamber -
i AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290 s

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0785-26503396

Job No.: PYH #772 Polarization:  Vertical
Standard: FCC Part 15 Band Edge (2.4G) Power Source: AC 120V/60Hz & DC 3V
Test item: Radiation Test Date: 13/02/03/
Temp.( C)YHum.(%) 26 C/55% Time: 9/25/26
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: TX 2480MHZz Distance: - 3m
Model:. NS-CLBT02
Manufacturer: Compupal
Note:  EDR

1000 dBuV/m

i mitl: —

a0

70

£0

50

40

30

20

10 . B

0.0 '

2483.500 2500.0 MHz
Freq. Reading | Factor Result Limit  (Margin Height | Degree

No- | (MHz) | (dBuvim) | (dB) | (dBuvim) |(dBuVim)| (dB) | P¥ | tem) | weg) | Remark
1 2483.500| 58.34 -7.37 50.97 74.00 |-23.03| peak
2 2483.500( 4327 -7.37 35.90 54.00 |-18.10] AVG

Page: 1 hittp://www.atc-lab.com
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Figure 73: Test figure of Conducted emissions, Mode A, line live

ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: Clock Radio with Bluetooth M/N:NS-CLBT02
Manufacturer: Compupal

Operating Condition: Bluetooth Transmitting

Test Site: 1#Shielding Room

Operator: PET

Test Specification: L 120V/60Hz

Comment : Mains port

Start of Test: 2/4/2013 / 9:00:492M

SCAN TABLE: "V 150K-30MHz fin"

Short Description: _SUB_STD_VTERMZ 1.70

Start Stop Step Detector Meas. IF Transducer

Frequency Frequency Width Time Bandw.

150.0 kHz 30.0 MHz 0.8 % QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average

Level [dBpV]

80
70
60
50
40

30
20
10

Frequency [Hz}

X z xMES PEI-204-v05_fin
+ + +MES PEI-204~V05_fin2
»»»»»»»» ~MES PEI-204-V05_pre
MES PEI-204-V05_pre2
LIM FCC 158 V QP Voltage QP
LIM FCC 15B V AV Voltage AV

MEASUREMENT RESULT: "PEI-204-V05 fin"
2/4/2013 9:04AM

Freguency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBpv dB
0.533841 49.00 11.3 56 7.0 QP Ll GND
0.599363 48.40 11.3 56 7.6 QP L1l GND
0.667575 50.00 11.3 56 6.0 QP Ll GND
0.868810 48.30 11.3 56 7.7 QP Ll GND
2.133095 45.00 11.3 56 11.0 QP Ll GND
MEASUREMENT RESULT: "PEI~204-V05 fin2"
2/4/2013 9:04AM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBpv dB
0.531714 40.70 11.3 46 5.3 AV Ll GND
0.664915 41.20 11.3 46 4.8 AV Ll GND
0.865349 39.40 11.3 46 6.6 AV L1l GND
1.465687 39.90 11.3 46 6.1 AV L1l GND

Page 1/1 2/4/2013 9:04AM PET-204-V05
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Figure 74: Test figure of Conducted emissions, Mode A, line neutral

ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT:

Manufacturer:
Operating Condition:
Test Site:

Operator:

Test Specification:
Comment :

Start of Test:

Clock Radio with Bluetooth M/N:NS-CLBT(2
Compupal

Bluetooth Transmitting

1#Shielding Room

PET

N 120V/60Hz

Mains port

2/4/2013 / 9:05:03AM

SCAN TABLE: "V 150K-30MHz fin'"
Short Description: _SUB_STD VTERMZ 1.70
Start Stop Step Detector Meas. Ir Transducer
Frequency Frequency Width Time Bandw.
150.0 kHz 30.0 MHz 0.8 % QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average
Level [dBpv)
L e e At Tt ks Ak Ry el ety i [ Aty At [t
70p- k- T 0 L S A A S [

’
g
I

L
300k 400k

L L
600k 800Kk 1M

!
4M  5M &M
Frequency [Hz]

8M  10M

% % x MES
+ 4 4+ MES
e MES
e MES
LIM
LIM

PEI-204-V06_fin
PEI-204-V06_fin2
PEI-204-V06_pre
PEI-204-V06_pre2
FCC 15B V QP
FCCc 15B V AV

Voltage QP
Voltage AV

MEASUREMENT RESULT: "PEI-204-V06 fin"

2/4/2013 9:08AM
Frequency Level Transd Limit Margin Detector Line
MHz dBpv dB dBpv dB
0.538120 45.30 11.3 56 10.7 QP N
0.604167 47.10 11.3 56 8.9 QP N
0.670245 47.40 11.3 56 8.6 QP N
0.933537 40.10 11.3 56 15.9 QP N
MEASUREMENT RESULT: "PEI-204~V06_fin2"
2/4/2013 9:08AM
Frequency Level Transd Limit Margin Detector Line
MHz dBuv dB dBpv dB
0.535976 37.70 11.3 46 8.3 Aav N
0.601760 36.50 11.3 46 9.5 AV N
0.670245 39.10 11.3 46 6.9 AV N
1.205284 37.00 11.3 46 9.0 Aav N
Page 1/1 2/4/2013 9:08AM PEI-204-V06

PE

GND
GND
GND
GND

PE

GND
GND
GND
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ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: Clock Radio with Bluetooth M/N:NS
Manufacturer: Compupal

Operating Condition: Radio FM

Test Site: 1#Shielding Room

Operator: PEI

Test Specification: L 120V/60Hz

Comment : Mains port

Start of Test: 2/4/2013 / 8:53:31AM

SCAN TABLE: "V 150K-30MHz fin"
Short Description: _SUB_STD_VTERM2 1.70
Start Stop Step Detector Meas.
Frequency Frequency Width Time
150.0 kHz 30.0 MHz 0.8 % QuasiPeak 1.0 s
Average

Figure 75: Test figure of Conducted emissions, Mode C, line live

—-CLBT02

ir Transducer
Bandw.
9 kHz NSLK8126 2008

Level [dBuV]

YA NI

N TR
- U —
R,Ygllxﬁkﬂr

—‘J-} .W‘

P
300k 400k 800k 800k 1M
Frequency [Hz]

x % xMES PEI-204-V04_fin
+ 4+ +MES PET-204-V04_fin2
- MES PEI-204-V04_pre
MES PEI-204-V04_pre2
LIM FCC 15B V QP Voltage QP
LIM FCC 15B V AV Voltage AV

MEASUREMENT RESULT: "PEI-204-V04 fin"

2/4/2013 8:56AM

Frequency Level Transd Limit Margin Detector
MHz dBuv dB  dBpv 4B
0.415134 41.70 11.2 58 15.8 QP
0.646592 46.10 11.3 56 9.9 Qp
0.875775 38.90 11.3 56 17.1 QP

MEASUREMENT RESULT: "PEI-204-V04 fin2"

2/4/2013 8:56AM
C

Frequency Level Transd Limit Margin Detector
MHz dBuv dB dBuv dB
0.411832 31.90 11.2 48 15.7 Av
0.644016 34.90 11.3 46 11.1 Aav
0.875775 30.00 11.3 46 16.0 AV

Page 1/1 2/4/2013 B8:56AM PEI-204-V04

Line PE
Ll GND
Ll GND
Ll GND

Ll GND
Ll GND
L1 GND
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Figure 76: Test figure of Conducted emissions, Mode C, line neutral

ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: Clock Radio with Bluetooth M/N:NS-CLBT02
Manufacturer: Compupal

Operating Condition: Radio FM

Test Site: 1#Shielding Room

Operator: PET

Test Specification: N 120V/60Hz

Comment : Mains port

Start of Test: 2/4/2013 / 8:49:58AM

SCAN TABLE: "V 150K-30MHz fin"

Short Description: _SUB_STD_VTERMZ2 1.70

Start Stop Step Detector Meas. IF Transducer

Frequency Frequency Width Time Bandw.

150.0 kHz 30.0 MHz 0.8 % QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average

Level [dBpV]

|
Lo
[
L

1 I
2 I L 1 L I I
300k 400k 600k 800k 1M M M 4M  5M 6M 8M 10M 20M 30M
Frequency [Hz]

X % % MES PEI-204-V03_fin
+ + + MES PEI-204-V03_fin2
—————— —MES PBI-204-V03_pre
MES PEI-204-V03_pre2
LIM FCC 15B V QP Veltage QP
LIM FCC 15B V AV Voltage AV

MEASUREMENT RESULT: '"PEI-204-V03 fin"

2/4/2013 8:52AM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB  dBpv dB
0.411832 37.50 11.2 58 20.1 QP N GND
0.654382 39.90 11.3 56 le.1 qP N GND
0.897004 34.00 11.3 56 22.0 QP N GND

MEASUREMENT RESULT: "PEI-204-V03 fin2"
2/4/2013 8:52AM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBpv dB

0.415134 26.50 11.2 48 21.0 AV N GND

0.641450 29.20 11.3 46 16.8 AV N GND

Page 1/1 2/4/2013 B8:52AM PEI-204-V03
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ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: Clock Radio with Bluetooth M/N:NS-CLBT02
Manufacturer: Compupal

Operating Condition: Aux in

Test Site: 1l#Shielding Room

Operator: PEI

Test Specification: L 120V/60Hz

Comment : Mains port

Start of Test: 2/4/2013 / 8:33:29AM

SCAN TABLE: "V 150K~30MHz fin"
Short Description: _SUB_STD_VTERM2 1.70
Start Stop Step Detector Meas.
Frequency Frequency Width Time
150.0 kHz 30.0 MHz 0.8 % QuasiPeak 1.0 s
Average

Bandw.
9 kHz

Figure 77: Test figure of Conducted emissions, Mode D, line live

Transducer

NSLK8126 2008

Level [dBuV]

Frequency [Hz]

PET-204-V0l_fin
PEI-204-V01 fin2
PEI-204-V01_pre
PEI-204-V01 pre2
PCC 15B V QP
LIM FCC 15B V AV

Voltage QF
Voltage AV

MEASUREMENT RESULT: "PEI-204-V01 fin"

2/4/2013 B8:42RM

Frequency Level Transd Limit Margin Detector
MHz dBpv dB  dBuv aB
0.529596 48.70 11.3 56 7.3 QP
0.596975 51.90 11.3 56 4.1 QP
0.662266 53.00 11.3 56 3.0 QP
1.985196 44.40 11.3 56 11.6 QP
MEASUREMENT RESULT: "PEI-204-V01 fin2"
2/4/2013 8:42AM
Frequency Level Transd Limit Margin Detector
MHz dBuv dB dBuv dB
0.528596 40.50 11.3 46 5.5 AV
0.596975 40.80 11.3 46 5.2 AV
0.664915 42.20 11.3 46 3.8 AV
1.459848 39.70 11.3 46 6.3 AV

Page 1/1 2/4/2013 8:42AM PET-204-V01
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Line
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PE
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GND

PE
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ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: Clock Radio with Bluetooth M/N:NS-CLBT02
Manufacturer: Compupal

Operating Condition: Aux in

Test Site: 1l#Shielding Room

Operator: PEI

Test Specification: N 120V/60Hz

Comment : Mains port

Start of Test: 2/4/2013 / 8:43:58AM

SCAN TABLE: "V 150K-30MHz f£in"
Short Description:

_SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. IF

Frequency Frequency Width Time Bandw

150.0 kHz 30.0 MHz 0.8 % QuasiPeak 1.0 s 9 kHz
Average

Figure 78: Test figure of Conducted emissions, Mode D, line neutral

Transducer

NSLK8126 2008

Level [dBpV]
L s e T g

70
60

50
40

UL

i 1 J e |
A AN

L L i
300k 400k 600k 800k 1M
Frequency [Hz)

20M  30M

% z X MES PEI-204-V02_fin
+ + +MES PEI-204-V02_fin2
wmenmeen MBS PET-204-V02_pre
MES PEI-204-V02_pre2
LIM FCC 15B V QP
LIM FCC 15B V AV

Voltage QP
Voltage AV

MEASUREMENT RESULT: "PEI-204-V02_ fin"

2/4/2013 8:47AM

Frequency Level Transd Limit Margin
MHZ dBpv dB  dBpv dB
0.594536 45.10 11.3 56 10.9
0.662266 48.20 11.3 56 7.8
0.731771 44.10 11.3 56 11.9
1.796638 42.20 11.3 56 13.8

MEASUREMENT RESULT: "PEI-204-V02_ fin2"

2/4/2013 8:47AM

Frequency Level Transd Limit Margin
MHz dBpv dB dBuv dB
0.529596 34.30 11.3 46 11.1
0.596975 35.00 11.3 46 11.0
0.664915 37.50 11.3 46 8.5
0.995110 33.80 11.3 46 12.2

Page 1/1 2/4/2013 8:47BM PEI-204-V02

Detector

QP
QP
QP
QP

Detector

Line

Z2 7R

Line

Z27 322

PE

GND
GND
GND
GND

PE

GND
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Figure 79: Test figure of Radiated emissions, Mode C, Below 1GHz,

Horizontal
-® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
. Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH#813 Polarizatior:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V

Testitem: Radiation Test Date: 13/02/03/

Temp.( CYHum.(%) 26 C/55% Time: 16/13/19

EUT: Clock Radio with Bluetooth Engineer Signature: PEI

Mode: FM 88.1MHz Distance: 3m

Model:  NS-CLBT02
Manufacturer: Compupal

Note;

70.0  dBuV/m

; { limitl: o
60
50
40 3 f
L i z é D e
* W wa /%\u‘ S s
bt i i, I WP kp,f}”ﬂu*l wuf e o
10 AMMMM\‘MM‘MM A'I“ ,,,,,,,,,,,,,, S, [T
0.0 [ : ; : : A
20.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) |(dBuvim) |(@Buvim) | (dB) |P%% | em | (egy | Remerk
1 82.3157| 1363 | 1297 | 2660 | 4000 |13.40| GP
2 1561.5667| 12.11 11.54 | 23.65 4350 |19.85| QP

Page: 1 http://www.atc-lab.com
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Figure 80: Test figure of Radiated emissions, Mode C, Below 1GHz,

Vertical

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH#814 Polarization: ~ Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Test item: - Radiation Test Date: 13/02/03/
Temp.( CYHum.(%) 26 C/55% Time: 16/21/42
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: FM 88.1MHz Distance: 3mi
Model:  NS-CLBT02
Manufacturer: Compupal
Note:

700  dBu¥/m

H z ; limit1:

LI S SRR R ’,

ol T |

10

20 B NI S wwdﬂ-‘“m

R
ST TR R SO SOV S U SN LU TN AORSTNN “ .............. , ,,,,,,,
0o ; S SO U ; : N N
30,600 40 50 60 70 80 300 400 500 600 700 10000 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | MHz)  |[(dBuvim)| (dB) | (dBuvim) |(dBuvim)| (dB) | %% | @m) | (eq) | Remerk
1 80.2523| 18.91 12.50 31.41 40.00 | -859| QP
2 88.1000| 23.84 13.75 37.59 43.50 -5.91 QP
3 146.6660( 18.60 11.50 30.10 4350 |[-13.40| QP
Page: 1 http://www.atc-lab.com
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Figure 81: Test figure of Radiated emissions, Mode C, Above 1GHz,

Horizontal
-® ACCURATE TECHNOLOGY CO., LTD. Site: 23# Chamber
AT c F1,Bidg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #820 Polarization:  Horizontal

Standard: FCC PK Power Source: AC 120V/60Hz & DC 3V

Testitem: Radiation Test Date: 13/02/03/

Temp.(. C)YHum.(%) 26 C/55% Time: 17/06/38

EUT: Clock Radio with Bluetooth Engineer Signature: PEI

Mode: FM 88.1MHz Distance: 3m

Model:  NS-CLBT02
Manufacturer: Compupal

Note:

100.0  dBuV/m

90

80

1 O U S

60

50

A0 feeeomnrne el e .
A :
TRTIRNT I I M««MMMME A AR oA o w«hwwwwmw

20

10

0.0 : : : :

1000.000 2000 3000 4000 5000 6000.0 MHz
Freq. Reading | Factor Result Limit  |Margin Helght | Degree

No- | (MHZ) | (dBuvim) | (dB) | (dBuvim) |(cBuvim)| (@B) | 2% | tom | @eg) | Rema
1 1407.570| 5951 | -11.76 | 47.75 7400 | 26.25| peak
2 1407570 5806 | -11.76 | 46.30 5400 | -7.70 | AVG

Page: 1 hitp:/fwww.atc-tab.com
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Figure 82: Test figure of Radiated emissions, Mode C, Above 1GHz,

Vertical

ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH#819 Polarization:  Vertical
Standard: FCC PK Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/02/03/
Temp.( CYHum.(%) 26. C/55 % Time: 16/59/28
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: FM 88.1MHz Distance: 3m
Model:  NS-CLBT02 '
Manufacturer: Compupal
Note:
100.0 dBu¥/m
90 bt
80
70
£0
50
40
30
20
10
0.0 H : ; H
1000.000 2000 3000 4000 5006 GOOD.O MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No MHz) | @Buvim) | (@B) | (dBuvim) |(dBuvim)| (dB) | P | em) | (dogy | Remerk
1 1407.614 55.58 -11.76 43.82 74.00 |-30.18| peak
2 1407.614| 54.16 -11.76 42.40 54.00 |(-11.60( AVG
Page: 1 http;//www.atc-lab.com




Appendix 1 A TUVRheinland®

17030657 001
Produkte
Products Page 78 of 81

Figure 83: Test figure of Radiated emissions, Mode D, Below 1GHz,

Horizontal
, g & ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

y Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#811 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/02/03/
Temp.{ C)Hum.(%) 26 C/55% Time: 15/55/01
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: Aux in Distance: -3m
Model:  NS-CLBT02
Manufacturer: Compupal
Note:

70.0 dBu¥/m

: : : : P : : : : i limitl: —

50

50

40

30

20

10

oo ; [ S N N H : ; o

30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree

No- | MHz) | (dBuvim) | (@B) |(dBuvim) |(aBuvim)| (dB) | % | emp | (degy | Remerk
1 185.7017| 11.52 11.64 23.16 4350 |-20.34| QP

Page: 1 http://www.ate-lab.com
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Figure 84: Test figure of Radiated emissions, Mode D, Below 1GHz,

Vertical
-® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
\ Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #3812 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V

Testitem: Radiation Test Date: 13/02/03/

Temp.{ C)YHum.(%) 26 C/55% Time: 16/04/22

EUT: Clock Radio with Bluetooth Engineer Signature: PEI

Mode: Aux in Distance: 3m

Model: - NS-CLBT02
Manufacturer: Compupal

Note:

700  dBuV/m

&0

50

40

30

20

0.0 H H i H H H N H H H H
30.000 40 50 (;U 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
Noo | (MHz) | (dBuvim)| (dB) |(dBuvim) |(aBuvim)| (@B) |PE% | em) | weg) | Remark
1 78.8888| 14.00 | 1218 | 2618 | 4000 |-13.83] QP
P) 155.3305| 1352 | 1160 | 2512 | 4350 |-18.38] ap

Page: 1 http://www.atc-lab.com
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Figure 85: Test figure of Radiated emissions, Mode D, Above 1GHz,

Horizontal

ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #826
Standard; FCC PK

Mode: Aux in

Testitem:. Radiation Test
Temp.( CYHum.(%) 26 C/55%
EUT: Clock Radio with Bluetooth

Model:: NS-CLBT02
Manufacturer: Compupal

Polarization:

Power Source:

Date: 13/02/03/

Time: 17/48/17

Engineer Signature: PEI
Distarnice:

3m

Horizontal
AC 120V/60Hz & DC 3V

Note:

1000 dBuV/m

. 90

80

70

60

50

40

g0 byl

o Mwmww‘ww%wmwdwvﬂ*“"m

20 feeeee e

10

0.0 : ; : :

1000.000 2000 3000 4000 5000 6000.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | Az |(dBuvim)| (@B) |(oBuvim) | (aBuvim) | (dB) | | em) | (weg) | Remerk
1 1397.040| 5866 | -11.82 | 46.64 74.00 |-27.16| peak
2 1397.040| 57.40 | -11.82 | 4558 54.00 | 8.42| AVG
Page: 1 hitp://www. atc-lab.com
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Figure 86: Test figure of Radiated emissions, Mode D, Above 1GHz,

Vertical
il
R
@ ACCURATE TECHNOLOGY CO.,LTD. ;. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
b s Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#825 Polarization:  Vertical
Standard: FCC PK Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test - Date: 13/02/03/
Temp.( C)YHum.(%) 26 C/55% Time: 17/141/54
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: Aux in : Distance: 3m

Model:  NS-CLBT02
Manufacturer: Compupal

Note:

160.0  dBuV/m
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Freq. Reading | Factor Result Limit  [Margin Height | Degree
No. (MHz) | @Buvim) | (dB) | (dBuvim) |(dBuvim)| (dB) | %™ | ©m | (degy | Remerk
1 1397.101| 6038 | -11.82 | 48.56 7400 |25.44] peak
2 1397.101| 5868 | -11.82 | 46.86 5400 | -7.14 | AVG
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